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4 Test Summary

Report No.: GTS201803000098F01

Test Iltem Section in CFR 47 Result

Antenna requirement 15.203/15.247 (c) Pass

AC Power Line Conducted Emission 15.207 Pass
Conducted Peak Output Power 15.247 (b)(3) Pass
Channel Bandwidth 15.247 (a)(2) Pass

Power Spectral Density 15.247 (e) Pass

Band Edge 15.247(d) Pass

Spurious Emission 15.205/15.209 Pass

Pass: The EUT complies with the essential requirements in the standard.
Remark: Test according to ANSI C63.4:2014 and ANSI C63.10:2013.

Measurement Uncertainty

Test Item Frequency Range Measurement Uncertainty Notes
Radiated Emission 9kHz ~ 30MHz + 4.34dB (1)
Radiated Emission 30MHz ~ 1000MHz + 4.24dB (2)
Radiated Emission 1GHz ~ 26.5GHz + 4.68dB (2)

AC Power Line Conducted 0.15MHz ~ 30MHz +3.45dB )

Emission

Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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5 General Information

Report No.: GTS201803000098F01

5.1 General Description of EUT

Product Name: Digital Camera
Model No.: MoticamX3
Test Model No: MoticamX3

Remark: All above models are identical in the same PCB layout, interior structure and electrical
circuits. The differences are color and model name for commercial purpose.

Sample(s) Status: Engineer sample

Quantity of tested samples 1

Serial No.: T1872000

Tested Sample(s) ID: N/A

Hardware Version: V1.2

Software Version: V1.2

Operation Frequency: 802.11h/802.11g/802.11n(HT20): 2412MHZz~2462MHz (SISO)
802.11n(HT40): 2422MHz~2452MHz (SISO)

Channel numbers: 802.11b/802.11g /802.11n(HT20): 11
802.11(HT40): 7

Channel separation: 5MHz

Modulation technology: 802.11b: Direct Sequence Spread Spectrum (DSSS)

802.119/802.11n(HT20)/802.11n(HT40):
Orthogonal Frequency Division Multiplexing (OFDM)

Antenna Type: FPC antenna

FPC Antenna 0, Maximum Gain is 5.0dBi for 2.4G WIFI&5G WIFI

Antenna gain: FPC Antenna 1, Maximum Gain is 5.0dBi for 2.4G WIFI&5G WIF

Power supply: DC 5V from adapter input AC 120V, 60Hz

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 5 of 76




GTS

Report No.: GTS201803000098F01

Operation Frequency each of channel

Channel Frequency Channel Frequency | Channel Frequency | Channel Frequency
1 2412MHz 4 2427MHz 7 2442MHz 10 2457MHz
2 2417MHz 5 2432MHz 8 2447MHz 11 2462MHz
3 2422MHz 6 2437MHz 9 2452MHz

Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the
middle frequency, and the highest frequency of channel were selected to perform the test, and the selected

channel see below:

Test channel

Frequency (MHz)

802.11b/802.11g/802.11n(HT20)

802.11n(HT40)

Lowest channel 2412MHz 2422MHz
Middle channel 2437MHz 2437MHz
Highest channel 2462MHz 2452MHz

5.2 Test mode

Transmitting mode

Keep the EUT in continuously transmitting mode

Remark: During the test, the dutycycle >98%, the test voltage was tuned from 85% to 115% of the
nominal rated supply voltage, and found that the worst case was under the nominal rated supply

condition. So the report just shows that condition’s data.

We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:

Per-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode 802.11b 802.11¢g

802.11n(HT20)

802.11n(HT40)

Data rate 1Mbps 6Mbps

6.5Mbps

13Mbps

5.3 Description of Support Units

None.
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Report No.: GTS201803000098F01

5.4 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:
e FCC —Registration No.: 381383

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fuly
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in files. Registration 381383, January 08, 2018.

e Industry Canada (IC) —Registration No.: 9079A-2

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered
by Certification and Engineering Bureau of Industry Canada for radio equipment testing with
Registration No.: 9079A-2, August 15, 2016.

5.5 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

Address: No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone, Xixiang Road,
Baoan District, Shenzhen, Guangdong, China 518102

Tel: 0755-27798480

Fax: 0755-27798960

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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5.6 Additional instructions

Software (Used for test) from client

Report No.: GTS201803000098F01

Special software is used.
Mode The software provided by client to enable the EUT under transmission
condition continuously at specific channel frequencies individually.
Power level setup in software
Test Software Name Realtek 11ac 8812A
Test Software Version v0.006
Support Units Description Manufacturer Model
(Software installation media) LCD TV PHILIPS AU1A1212002906
Mode Channel Frequency (MHz) Soft Set
802.11b/g/n(HT20) CH1 2412
CH6 2437
TX level is built-in set
CH11 2462 ; d ;
802.11n(HT40) H3 2420 parameters and canno
be changed and selected.
CH6 2437
CH9 2452

Run Software

JaL Realtek 11ac 8812A USBE WLAN MP Diagnostic Program D.m.lﬂ.ZUlSmm

Testing ltem

Packets Tx =

Start Testing MAP  E-FUSE

Tx Packet Setting

Pattern [~ LDPC

Rand | [T STBC

o e | o
[c o [D [0
Band Bandwidth
EATEN - ||204 -
[ DataRate
MCS0 -

Preambl

Length Count
1000

Mac Address

Self Get

Long GI hd
Channel
1 -
Tx Path Rx Path
A ~||AB -

| EC3DFDB64382

FFFFFFFFFFFF

2*2_PG

Quit | Reset| Help|

Modulation setting FAIL
Tx Packets 0
Rx OK 0
R CRC32 Error 0
Rx PiM OK [~ [~ PHYOK | MACOK
Rx P Err [ [T PHYERR | MACERR

[k [ LK
ON DIG To USB3

EFUSE
| Write || Read || Update ‘

BYTE ~ [Offset|  [value|

| RF[RtPatn o -]
Thermal Yal

Crystal Clibration

| XinfXout |l]x22 j

=

| Change settings

|Puwer by rate file: Default J

|Power limit file: Default - |

[Efuse Used | 224 Bytes

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTS201803000098F01

6 Test Instruments list
Radiated Emission:
. Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. No. (mm-dd-yy) | (mm-dd-yy)
1| M Sg?; nﬁ)neicm'c ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | July 03 2015 | July 02 2020
2 Control Room ZhongYu Electron | 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 Spectrum Analyzer Agilent E4440A GTS533 June 28 2017 | June 27 2018
4 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 June 28 2017 | June 27 2018
. . SCHWARZBECK
5 BiConiLog Antenna MESS-ELEKTRONIK VULB9163 GTS214 June 28 2017 | June 27 2018
Double -ridged waveguide] SCHWARZBECK
6 horn MESS-ELEKTRONIK 9120D-829 GTS208 June 28 2017 | June 27 2018
7 Horn Antenna ETS-LINDGREN 3160 GTS217 June 28 2017 | June 27 2018
8 EMI Test Software AUDIX E3 N/A N/A N/A
9 Coaxial Cable GTS N/A GTS213 June 28 2017 | June 27 2018
10 Coaxial Cable GTS N/A GTS211 June 28 2017 | June 27 2018
11 Coaxial cable GTS N/A GTS210 June 28 2017 | June 27 2018
12 Coaxial Cable GTS N/A GTS212 June 28 2017 | June 27 2018
13 | Amplifier(100kHz-3GHz) HP 8347A GTS204 June 28 2017 | June 27 2018
14 | Amplifier(2GHz-20GHz) HP 8349B GTS206 June 28 2017 | June 27 2018
o AFS33-18002
15 Amplifier (18-26GHz) Rohde & Schwarz 650-30-8P-44 GTS218 June 28 2017 | June 27 2018
16 Band filter Amindeon 82346 GTS219 June 28 2017 | June 27 2018
17 Power Meter Anritsu ML2495A GTS540 June 28 2017 | June 27 2018
18 Power Sensor Anritsu MA2411B GTS541 June 28 2017 | June 27 2018
Conducted Emission:
. Inventory Cal.Date Cal.Due date
I TestE Manuf; M I No.
tem est Equipment anufacturer odel No No. (mm-dd-yy) | (mm-dd-yy)
1 Shielding Room ZhongYu Electron | 7.3(L)x3.1(W)x2.9(H) GTS252 May16 2014 | Mayl5 2019
2 EMI Test Receiver R&S ESCI 7 GTS552 | June 28 2017 |June 27 2018
3 Coaxial Switch ANRITSU CORP MP59B GTS225 June 28 2017 |June 27 2018
4 Artificial Mains SCHWARZBECK NSLK8127 GTS226 | June 28 2017 |June 27 2018
Network MESS
5 Coaxial Cable GTS N/A GTS227 N/A N/A
6 EMI Test Software AUDIX E3 N/A N/A N/A
7 Thermo meter KTJ TA328 GTS233 June 28 2017 |June 27 2018
General used equipment:
. Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. No. (mm-dd-yy) | (mm-dd-yy)
1 Barometer ChangChun DYM3 GTS257 | June 28 2017 | June 27 2018

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTS201803000098F01

7 Test results and Measurement Data

7.1 Antenna requirement

Standard requirement: ‘ FCC Part15 C Section 15.203 /247(c)

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit
so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

15.247(c) (1)(i) requirement:

(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point
operations may employ transmitting antennas with directional gain greater than 6dBi provided the
maximum conducted output power of the intentional radiator is reduced by 1 dB for every 3 dB that the
directional gain of the antenna exceeds 6dBi.

E.U.T Antenna:

The antenna is FPC Integral antenna, the best case gain of the antenna is 5.0dBi

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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7.2 Conducted Emissions

Report No.: GTS201803000098F01

Test Requirement:

FCC Partl5 C Section 15.207

Test Method:

ANSI C63.10:2013

Test Frequency Range:

150KHz to 30MHz

Class / Severity:

Class B

Receiver setup:

RBW=9KHz, VBW=30KHz, Sweep time=auto

Limit: Limit (dBuV)
Frequency range (MHz) Ouasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test setup: Reference Plane

| LISN LISN
40cm

80cm
AUX m AC power
Equipment E.UT
EMI
Receiver
Test table/Insulation plane

Remark

EU T Equipment Under Test

LISN L ine Impedence Stabilization Network
Test table fheight=0 8m

Test procedure:

1. The E.U.T and simulators are connected to the main power through a
line impedance stabilization network (L.I.S.N.). This provides a
500hm/50uH coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power through a
LISN that provides a 500hm/50uH coupling impedance with 50o0hm
termination. (Please refer to the block diagram of the test setup and
photographs).

3. Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative
positions of equipment and all of the interface cables must be changed
according to ANSI C63.10:2013 on conducted measurement.

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Measurement data
Line:

Report No.: GTS201803000098F01

Conducted Emission Measurement
File :MoticamX Data #8 Date: 2017-11-17 Time: 19:20:49
80.0 dBuV

70

FCC Part 15 CLASS B QP
60 |
5

FCC Part 15 CLASS B AY

50 \\\‘sm |
\4

2 w)hn\
"1

i
10 L'\J W'I ‘ﬂ'ml"ww‘w%h”‘m‘ﬁ' u‘lm'wf

W |
oA M

AVG
0.0
0.150 0.5 (MHz) 5 30.000
Reading Correct Measure- _
No. Mk. Freq. Level Factor ment Limit Margin

MHz dBuv dB dBuv dBuv dB  Detector Comment
0.1545 44.68 9.73 54.41 65.75 -11.34 peak
* 0.2535 40.67 9.76 50.43 61.64 -11.21 peak
0.3840 32.94 9.77 42.71 58.19 -15.48 peak
2.5889 25.25 10.01 35.26 56.00 -20.74 peak
5.2035 33.52 10.20 43.72 60.00 -16.28 peak
18.2445 25.56 10.46 36.02 60.00 -23.98 peak

—

D | | WM

*Maximum data  x:QOverlimit !:over margin
Note: Measurement=Reading Level+Correc Factor. Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Neutral:

File :MoticamX

80.0 dBuVY

Report No.: GTS201803000098F01

Conducted Emission Measurement

Data #7

Date: 2017-11-17 Time: 19:22:29

70

40

=

=-.__;
» \
2

FCC Part 15 CLASS B QP

FCC Part 15 CLASS B AY

i

h
W peak

T il
20 J ]‘ ul | }M“ \l\ . HMMWNW MM
§ H\J W U M" 'T# *W’%IWWMWWJ Ww ﬂuﬂkmmru WMMWJJM M AVG
0.0
0.150 0.5 (MHz) 5 30.000
Reading Correct Measure-
No. Mk. Freq.  Level Factor ~ment Limit Margin
MHz dBuv dB dBuv dBuv dB  Detector Comment
1 0.1860  43.48 9.74 53.22 64.21 -10.99 peak
2 0.3209 35.80 9.77 4557 59.68 -14.11 peak
3 0.5639 2499 9.79 34.78 56.00 -21.22 peak
4 3.6870 30.10 10.09 40.19 56.00 -15.81 peak
5 5.4330 35.06 10.21 45.27 60.00 -14.73 peak
6 28.3830 36.15 11.03 47.18 60.00 -12.82 peak
*Maximum data  x:Overlimit !.over margin

Note: Measurement=Reading Level+Correc Factor.

Notes:
An initial pre-scan was performed on the line and neutral lines with peak detector.
Quasi-Peak and Average measurement were performed at the frequencies with maximized peak

1.
2.

3.
4.

emission.

Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable

Final Level =Receiver Read level + LISN Factor + Cable Loss
If the average limit is met when using a quasi-peak detector receiver, the EUT shall be deemed to meet
both limits and measurement with the average detector receiver is unnecessary.

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
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7.3 Conducted Peak Output Power

Report No.: GTS201803000098F01

Test Requirement:

FCC Partl5 C Section 15.247 (b)(3)

Test Method:

ANSI C63.10:2013 and KDB558074 D01 DTS Meas Guidance V04

Limit:

30dBm

Test setup:

Power Meter

i o o
i I o | o

s o |

oo
oo

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

ANTO:
Peak Output Power (dBm) o
Test CH Limit(dBm) Result
802.11b 802.11g 802.11n(HT20) | 802.11n(HT40)
Lowest 9.96 7.91 7.68 7.79
Middle 9.85 8.16 8.09 7.85 30.00 Pass
Highest 9.50 7.92 7.54 7.79
ANT1:
Peak Output Power (dBm) o
Test CH Limit(dBm) Result
802.11b 802.11g 802.11n(HT20) | 802.11n(HT40)
Lowest 9.80 8.17 7.40 7.68
Middle 9.83 8.07 7.79 7.67 30.00 Pass
Highest 9.87 7.82 7.35 7.97

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

7.4 Channel Bandwidth

Report No.: GTS201803000098F01

Test Requirement:

FCC Partl5 C Section 15.247 (a)(2)

Test Method:

ANSI C63.10:2013 and KDB558074 D01 DTS Meas Guidance V04

Limit:

>500KHz

Test setup:

Spectrum Analyzer

o o
i e o

~]
o i o
[— e |

oD

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data
ANTO:

Channel Bandwidth (MHz) o
Test CH Limit(KHz) Result
802.11b 802.11¢g 802.11n(HT20) | 802.11n(HT40)
Lowest 10.11 16.38 17.56 36.15
Middle 10.12 16.38 17.56 36.12 >500 Pass
Highest 10.11 16.389 17.55 36.14
ANT1:
Channel Bandwidth (MHz) .
Test CH Limit(KHz) Result
802.11b 802.11¢g 802.11n(HT20) | 802.11n(HT40)
Lowest 10.09 16.40 17.59 36.15
Middle 10.11 16.41 17.62 36.35 >500 Pass
Highest 10.10 16.41 17.60 36.33

Test plot as follows:

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Test plot as follows:
ANTO:

Report No.: GTS201803000098F01

802.11b

802.11g

Agilant Spectrum Analyzar - Occupied 0

Ref Value 20.00 dBm
oo Trig: Free
A Gaindow

Ref Offset 2 dB
Ref 20.00 dBm

Center 2.412 GHz
#Res BW 100 kHz
Occupied Bandwidth
14.920 MHz
44.000 kHz
10.11 MHz

Transmit Freq Error
x dB Bandwidth

Agllert Spectrum Analyzer - Occupied IW

Center Freq 2.437000000 GHz

#IFGaindlow  Atten: 40

Ref Dffset 2 dB
Ref 20.00 dB

Center 2.437 GHz
#Res BW 100 kHz
QOccupied Bandwidth
14.903 MHz
8.001 kHz
10.12 MHz

Transmit Freq Error
x dB Bandwidth

Agilent Spectrum Analyzar - Occupied DW

Canter Fr

x dB -6.00 dB " Trig:Free

FGain e

Ref Offset 2 dB.
Ref 20.00 dBm

Center 2.462 GHz
#Res BW 100 kHz
Occupied Bandwidth
14,691 MHz
-30.420 kHz
10,132 MHz

Transmit Freq Error
x dB Bandwidth

e Ru

Cantar Fraq: 2412000000 GHz
Fi

035353 AMbion 17, 2017
Radio Std: Nona.

Run AvglHold> 1010

#Atten; 40 4B

#VBW 300 kHz

Total Power

OBW Power
x dB

‘Center Freq. 2,437000000 GHz
Tr n Avg[Holdz 1010

d8

#VBW 300 kHz

Total Power

OBW Power
x dB

9q: 2.462000000 GHz
Run AvglHold> 1010
MAtten: 40 d8

#VBW 300 kHz

Total Power

OBW Power
x dB

Radlo Device: BTS.

sr.‘oan‘-!h‘ MHz!
Sweep 3.867 ms|
11.8 dBm

STATUS.

10.02:23 AMNOH 17, 2017
Radio Std: None

Radlo Device; BTS

Sﬁan 40 MHz|
Sweep 3.867 ms

99.00 %
-6.00 dB

M M
Radio Std: Nons.

Radlo Device: BTS.

sr.‘oan‘-!h‘ MHz!
Sweep 3.867 ms|

7.55 dBm

STATUS.

At Spacrum Anaiyzwr - Occupled BW
Center Freq 2.412000000 GHz
FGain e

Ref Offset 2 dB.
Ref 20.00 dBm _

Center 2.412 GHz
#Res BW 100 kHz
Occupied Bandwidth
16.516 MHz
2.698 kHz
16,38 MHz

Transmit Freq Error
x dB Bandwidth

Lowest channel

Agilent Spectrum Analyzer - Occupled BW
‘Center Freq 2.437000000 GHz
HFGainlow

Ref Offset 2 dB

Ref 20.00 dBm _

Center 2.437 GHz
#Res BW 100 kHz
QOccupied Bandwidth
16.491 MHz
-1.285 kHz
16.38 MHz

Transmit Freq Error
x dB Bandwidth

Agilent Spectrum Analyzer - Occupied DW
x dB -6.00 dB

ain:Low

Ref Offset 2 dB
Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth
16.430 MHz

Transmit Freq Error -21.615 kHz

x dB Bandwidth

a3 File <1_0003.png> saved

Highest channel

CentarFrag: 2412000000 CHz
" Trig: Free Run AvglHold> 10110
MAtten: 40 dB

#VBW 300 kHz

Center Fraq: 2 437000000 GHz
Y Trig: Free Run
HAren: 40 4B

#VBW 300 kHz

raq:24B000000 GHz
AvglHold>10/10

 Free Run
#Atten; 40 4B

13:03:45 AMHov 1
Radio Std: Nona

Radle Device: BTS

Sweep 3.867 ms|

Total Power

OBW Power
x dB

Tgsramns

1503:17 AMNow 17, 201
Radio Std: None
AvglHeld>10/10

Radlo Device:BTS

Sban 40 MHz
Sweep 3.867 ms|
Total Power 5.67 dBm
OBW Power
x dB

99.00 %
-6.00 dB

M Mar D1, 2018
Radio Std: Nona

Radle Device: BTS

#VBW 300 kHz

Total Power

OBW Power
x dB

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTS201803000098F01

802.11n(HT40)

802.11n(HT20)

Agilent Spactrum Analyzar - Occupied I
i 10542 ANy 17, 2017
Radio Std: Nane

‘Center Freq: 2,412000000 GHz
Trig: Free Run Avg[Holdz 1010

Center Freq 2.412000000 GHz

SFGantow

WAten: 40 dB Radio Device: BTS
Ref Offset 2 dB
Ref 20.00 dBm_

Center 2.412 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms

Occupied Bandwidth Total Power

17.648 MHz
3.512 kHz OBW Power
17.56 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Tgsrams

Agilent Spectrum Analyzer - Occupied BW

I I MDY 17, 2007
Canter Fraq: 2 437000000 GHz Radio Std: Nona
Trig: Fres Run AvglHold> 1010

Center Freq 2.437000000 GHz
* dAtten: 40 48

#IFGain:L owe Radlo Device: BTS.

Ref Offset 2 dB
Ref 20.00 dB

sr.‘oan‘-!h‘ MHz!
Sweep 3.867 ms|

#Res BW 100 kHz #VBW 300 kHz

Total Power 5.65 dBm

QOccupied Bandwidth

17.650 MHz
7.202 kHz OBW Power
17.56 MHz x dB

Transmit Freq Error
x dB Bandwidth

Agilant Spectrum Analyzar - Occupied DW
3 [ 0 M Mar 0, 2018
Radio Std: Nene

C Contor Fraq: 2.462000000 GH:
Center Freq 2.462000000 GHz . ‘;::"F'":';u“ MH‘H;MMMH

AiFGaln-Low | HAten: 40 dB Radlo Device: BTS

Ref Offset 2 dB
Ref 20.00 dBm

Sﬁan 40 MHz|
Sweep 3.867 ms

Center 2.462 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 3.92 dBm

17.593 MHz
-17.615 kHz OBW Power
16.89 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Tgsrams

Agilant Spectrum Analyzar - Occupied DW

Center Freq: 2 422000000 GHz
" Trig: Free Run
HAren: 40 4B

‘Span 80.000 MHz

FGainlow

Ref Offset 2 dB
Ref 20.00 dBm

LAkt

Center 2.422 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

36.215 MHz
18.373 kHz OBW Power
36.15 MHz x dB

Transmit Freq Error
x dB Bandwidth

Lowest channel

Agllet Spectrum Analyzer - Occuplod BW

Canter Fraq: 2 437000000 GHz
Trig: Frae Run

Center Freq 2.437000000 GHz
" aten: 40 48

AFGain:Low
Ref Offset 2 dB.
Ref 20.00 dBm

B R e e

¥

Center
#Res BW 100 kHz #VBW 300 kHz

Total Power

QOccupied Bandwidth
36.204 MHz
-821 Hz OBW Power
36,12 MHz x dB

Transmit Freq Error
x dB Bandwidth

2000000 GHz
AvglHeld>10/10

Ref Offset2 dB
Ref 20.00 dBm

iCenter 2.452 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

36.217 MHz
-20.234 kHz OBW Power
35,62 MHz x dB

Transmit Freq Error
x dB Bandwidth

Highest channel

1 Mbov 17, 201
Radio Std: None

AvglHoldz 101

Radlo Device:BTS

Sban 80 MHz|
Sweep 7.667 ms|

99.00 %
-6.00 dB

TgsTams

1 B
Radio Std: Nona

AvglHold>10/10

Radle Device: BTS

Sweep 7.667 ms|

5.37 dBm

05:47.25 AM Mar 01, 20
Radio Std: None

Radlo Device:BTS

Sweep 7.667 ms|

99.00 %
-6.00 dB

TgsTams

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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ANT1:

Report No.: GTS201803000098F01

802.11b

802.11g

Agllent Spestrum Analyzar - Occupiod BW
L e 030042 AM MDY 16,2017
Center Freq. 2,412000000 GHz Radio Std: Nane

Trig: Free Run Avg[Holdz 1010
#Armen: 40 dB

Center Freq 2.412000000 GHz

#IFGainLove Radlo Device; BTS

Ref Offset 2 dB
Ref 20.00 dBm

|center 2.412 GHz
#Res BW 100 kHz

#VBW 300 kHz Sweep 3.867 ms

QOccupied Bandwidth Total Power

14.976 MHz
5.850 kHz
10.09 MHz

OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

~Occupied IW

Agilant Spactrum Analyz:
T

£ D3:01:30 AMbow 18, 2017
Center Freq 2.437000000 GHz Radio Std: Nene

r Fraq: 2 437000000 GHz
T ree Run
#IFGain:L owe

o Trig: AvglHold> 1010
#Atten: 40 dB Radio Device: BTS

Ref Offset 2 dB
Ref 20.00 dBm

suan'-!h' MHz!
Sweep 3.867 ms|

|Center 2.437 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Pawer 9.74 dBm

14.987 MHz
2452 kHz
10.11 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Agllet Spectrum Analyzer - Occuplod BW
¥

e 059941 AM Mar 0L, 2016
Center Fraq: 2.462000000 GH2 Radio Std: Nane

Y Trig: Free Run Avg[Holdz 1010

#Aren: 40 4B

Center Freq 2.462000000 GHz
HFGain-Low Radio Device: BTS

Ref Offset 2 dB
20.00 dBm

Span 40 MHz|
Sweep 3.867 ms

|center 2.462 GHz

#Res BW 100 kHz #VBW 300 kHz

Total Power

QOccupied Bandwidth

14,635 MHz
-19.407 kHz
10.131 MHz

OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

TATUS.

e 4

Agilent Spectrum Analyzer - Occupled BW

T

Center Freq 2.412000000 GHz
HFGainlow

Ref Offset 2 dB
Ref 20.00 dBm

|center 2.412 GHz
#Res BW 100 kHz
QOccupied Bandwidth
16.573 MHz
-5.221 kHz
16.40 MHz

Transmit Freq Error
x dB Bandwidth

Agilant Spectrum Analyzar - Occupied DW
T

‘Center Freq 2.437000000 GHz
AFGaintow

Ref Offset 2 dB.
Ref 20.00 dBm

|Center 2.437 GHz
#Res BW 100 kHz
Occupied Bandwidth
16.585 MHz
2.768 kHz
16,41 MHz

Transmit Freq Error
x dB Bandwidth

Middle channel

Mgilent Spectrum Analyzer - Occupiod W
I

Center Freq 2.462000000 GHz

Ref Offset 2 dB
Ref 20,00 dBm _

#Res BW 100 kHz

Occupied Bandwidth
16.430 MHz
-25.034 kHz
16.35 MHz

Transmit Freq Error
x dB Bandwidth

Highest channel

Center Freq: 2412000000 GHz
Y Trig: Free Run
HAren: 40 4B

Center Frag: 2437000000 GHz
AvglHold>10/10

" Trig: Free Run
MAtten: 40 dB

UZ0Z54 AM oW 16, 2017
Radio Std: None
AvglHeld>10/10

Radlo Device:BTS

#VBW 300 kHz Sweep 3.867 ms|

Total Power

OBW Power
x dB

99.00 %
-6.00 dB

o
Radio Std: Nona

Radle Device: BTS

#VBW 300 kHz Sweep 3.867 ms|

Total Power 3.77 dBm

OBW Power
x dB

‘Center Freq. 2,462000000 GHz
Tr AvglHold 10110

Radlo Device:BTS

#VBW 300 kHz Sweep 3.867 ms|

Total Power 3.73dBm

OBW Power
x dB

99.00 %

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTS201803000098F01

802.11n(HT20)

802.11n(HT40)

Agilant Spectrum Analyzar - Occupied 0
T

& £ 0%:04:44 AMMow 16, 2017
01 [z ‘Center Freq: 2412000000 GHz Radio Std: Nene
Center Freq 2.412000000 GH bl s AvaBioid> 10010

SFGantow

#Aten: 40 4B Radlo Device; BTS

Ref Offset 2 dB
Ref 20.00 dBm_

Span 40 MHz|
Sweep 3.867 ms

|center 2.412 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

17.726 MHz
7.408 kHz OBW Power
17.59 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Agilent Spestrum Analyzer - Occupied IW
L) =] 070513 AMMo# 18, 017
Canter Frag: 2437000000 GHz Radio Std: Nons.

Trig: Free Run AvglHoldz> 1010

Center Freq 2.437000000 GHz
* dAtten: 40 48

#IFGain:L owe Radlo Device: BTS.

Ref Offset 2 dB
Ref 20.00 dBm

|Center 2.437 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|

Total Power 3.57 dBm

Occupied Bandwidth
17.717 MHz
886 Hz OBW Power
17.62 MHz x dB

Transmit Freq Error
x dB Bandwidth

Occupind DU

Agilamt Spactrum Analyz
T

E (T 055040 AM Mar 0, 2015

Center Fraq: 2.462000000 GH2 Radio Std: Nane

" Trig:Free Run Avg[Holdz 1010
#Aren: 40 4B

Center Freq 2.462000000 GHz
ArGaimLo Radlo Device: BTS

Ref Offset 2 dB
Ref 20.00 dBm

Span 40 MHz|
Sweep 3.867 ms

|center 2.462 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 3.56 dBm

17.597 MHz
-17.327 kHz OBW Power
16.93 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

s Tgsrams

B sman 4

Agilant Spectrum Analyzar - Occupied DW
T T

A 030751 AMhow 16,2017
Center Freq: 2 422000000 GHz Radio Std: None
" Trig: Free Run AvglHold:> 10110

#Atten: 40 dB

‘Span B0.000 MHz
ArGaimLow Radlo Device: BTS

Ref Offset 2 dB
Ref 20.00 dBm

Aot

|center 2.422 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

36.282 MHz
6.537 kHz OBW Power
36.15 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

o

Lowest channel

Agllet Spectrum Analyzer - Occuplod BW
L) E 1 [ MNO# 16, 2017
Center Frag: 2 437000000 GHz Radio Std: Nona

Trig: Free Run AvglHold>10/10

Center Freq 2.437000000 GHz
" aten: 40 48

FIFGain-Low Radle Device: BTS

Ref Offset 2 dB.
Ref 20.00 dBm

#Res BW 100 kHz #VBW 300 kHz Sweep 7.667 ms|

Total Power 3.23 dBm

QOccupied Bandwidth

36.270 MHz
-2.939 kHz OBW Power
36,35 MHz x dB

Transmit Freq Error
x dB Bandwidth

CCEmB

T Agferk Spmirin A

Middle channel

Agilent Spectrum Analyzar - Occupied IW
i

UESLLL7 ANV 01, 20
Radio Std: None

2000000 GHz
AvglHeld>10/10

Span 80.000 MHz
Radio Device:BTS

Ref Offset 2 dB
Ref 20.00 dBm

et spsssribetion e

ICenter 2.452 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.667 ms|

Occupied Bandwidth Total Power 3.37 dBm

36.202 MHz
-18.532 kHz OBW Power
35,67 MHz x dB

Transmit Freq Error 99.00 %

x dB Bandwidth

Highest channel

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTS201803000098F01

7.5 Power Spectral Density

Test Requirement: FCC Partl5 C Section 15.247 (e)

Test Method: ANSI C63.10:2013 and KDB558074 D01 DTS Meas Guidance V04

Limit: 8dBm/3KHz
Test setup: Spectrum Analyzer
o=
P SO T
=f=]=
= oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test results: Pass

Measurement Data

ANTO:
Power Spectral Density (dBm)
Test CH Limit(dBm/3kHz) Result
802.11b 802.11g 802.11n(HT20) | 802.11n(HT40)
Lowest -17.762 -26.879 -26.864 -30.230
Middle -18.385 -25.957 -26.396 -30.220 8.00 Pass
Highest -23.403 -28.696 -29.060 -32.847
ANT1:
Power Spectral Density (dBm)
Test CH Limit(dBm/3kHz) Result
802.11b 802.11g 802.11n(HT20) | 802.11n(HT40)
Lowest -21.342 -28.900 -29.636 -31.778
Middle -20.519 -28.520 -28.583 -33.112 8.00 Pass
Highest -23.195 -29.355 -27.975 -32.926

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Test plot as follows:
ANTO:

Report No.: GTS201803000098F01

802.11b

802.11g

Agilant Spectrum Analyzar - Swopt 54
T

Center Freq 2.412000000 GZ e

Ref Offset 2 dB
Ref 20.00 dBm

Center 2.412000 GHz
#Res BW 3.0 kHz #VBW 10 kHz
s, - ceme Ao

Agilent Spectrum Analyzer - Swopt SA
T
Center Freq 2.437000000 GHz
PHO: Fast Ly
FGain:Low

Ref Offset 2 dB
Ref 20.00 dBm

Center 2.437000 GHz
#Res BW 3.0 kHz #VBW 10 kHz
IR  CEmE  Tiagms

Agilam Spectrum Analyzar - Swapt Sk
T L

Center Freq 2.462000000 GHz
horrast o Trig:Free Run
MAtten: 40 di

Ref Offset 2 di
Ref 20.00 dB,

Jaafiod

AW-'*'FM

Center 2.462000 GHz
#Res BW 3.0 kHz #VBW 10 kHz

Avg Typa: Log-Pur
Avg[Hold: 50100

Span 15.20 MHz
Sweep 1.604 s (30001 pts)|

Avg Type: Log-Pur
Avg[Hold: 477100

Span 15.20 MHz
Sweep 1.604 s (30001 pts)

Avg Typa: Log-Pur
AvglHold: 17100

Span 15.20 MHz

Sweep 1.603 s (1001 pts)

gsramus

Agilam Spectrum Analyzar - Swapt Sk
T raE

Center Freq 2.412000000 GHz
horrast o Trig:Free Run
Atten: 28 dB

Ref Offset 2 dB
Ref 20.00 dBm

Center 243700 GHz
#Res BW 3.0 kHz #VBW 10 kHz
MIEGAE OB MO Tagetpemnmm

¥ Trig: Free Run
#Atten: 40 dB

Ref Offset 2 dB
Ref 20.00 dBm

Center 246200 GHz
#Res BW 3.0 kHz #VBW 10 kHz

jusc

Highest channel

Avg Type: Log-Per
AvalHald: 40100

Span 24.50 M
Sweep 2.584 s (30001 pts)|

Avg Type: Log-Pwr
Avg|Hold: 281100

-

Span 24.50 MHz
Sweep 2.584 s (30001 pts)

Avg Type: Log-Per
AvlHald: 71100

Mkr1 2.4

Span 25.50 MHz
Sweep 2.689 s (1001 pts)

lgsTams

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTS201803000098F01

802.11n(HT20)

802.11n(HT40)

Agilant Spectrum Analyzar - Swopt 54

[ Avg Type: Log-P
Center Freq 2.412000000 : . Aﬁm.ﬁ:mﬁa"

[FGainiow | Auen:28 dB

Ref Offset 2 dB
Ref 20.00 dBm

Center 2.41200 GHz

#Res BW 3.0 kHz #VBW 10 kHz

Agllert Spectrum Analyzer - Swopt SA

- - v Avg Typa: Log-Pur
Center Freq 2.437000000 GHz_ AvaHoks 271100

Fast Ly
IFGain;Low

Ref Offset 2 dB

Center 243700 GHz
# #VBW 10 kHz

s BW 3.0 kHz

Agilam Spectrum Analyzar - Swapt Sk

Avg Type: LogPur

Center Freq 2.462000000 7 o Av:\Hold At

" Trig:Free Run
#Aren: 40 4B

Center 2.46200 GHz

#Res BW 3.0 kHz #VBW 10 kHz

StopFreq|
2425250000 GHz|

CF Step
2/650000 MHz |
Man

Sweep 2.796 s (30001 pts)

“Span 26.50 MHz
796 5 (30001 pts)

Span 27.00 MHz
Sweep 2.847 s (1001 pis)|

e ! Trig: Free Run

Center 242200 GHz
#Res BIW 3.0 kHz

Center 243700 GHz
#Res BW 3.0 kHz

Center Freq 2.452000000 GHz
o

#VBW 10 kHz

Avg Type: Log-Pwr
Avg[Held: 221100
Atten: 28 4B

Span 54.50 MHz
Sweep 5.748 s (30001 pts)

Avg Type: Log-Per
Trig:Frae Run AvglHold: 23100

" Aten: 28 dB

~ Span 54.50 MHz
#VBW 10 kHz Sweep 5.748 s (30001 pts)

Avg Type: Log-Pur

[l
Trig: Free Run Avg|Hold: E/100

AT Hee)
IFGainLow _ #Aen: 40 dB

Ref Offset 2 dB
Ref 20.00 dBm

Center 2.45200 GHz
#Res BW 3.0 kHz

Highest channel

Span 55.50 MHz
#VBW 10 kHz Sweep 5.852 s (1001 pts)|

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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ANT1:

Report No.: GTS201803000098F01

802.11b

| 802.11g

Agilant Spectrum Analyzar - Swopt 54
Center Freq 2.412000000 GHz

Fast |

FGainilow

Ref Offset 2 dB

#VBW 10 kHz

N ,,_mnw

(Center 2.437000 GHz
#Res BW 3.0 kHz

Agilam Spectrum Analyzar - Swapt Sk

Center Freq 2.462000000 GHz
PHO: Fas

(Center 2.462000 GHz
#Res BW 3.0 kHz

* datten: 40 48

! Trig:Free Run

#VBW 10 kHz

BAtten: 40 4B

Avg Typa: Log-Pur

Trig: Free Run AvglHold: 21/100

Avg Type: Log-Pur
Avg[Hold: 17/100
Whten: 40 4B

B ]

\
|

Span 15.20 MHz

g smamus

Avg Typa: Log-Pur

Trig: Frae Run AvglHold: 9100

‘Span 15.20 MHz

#VBW 10 kHz Sweep 1.603 s (1001 pts)

1 z
Sweep 1.603 s (1001 pts)

Sweep 1.603 s (1001 pis)|

Agilamt Spectrum Analyzar - Swapt Sk
T 5
Center Freqg 2.412000000 Gl e Trig:Frea Run

" aten: 40 48

#VBW 10 kHz

" Trig:Free Run
HArten: 40 4B

#VBW 10 kHz

¥ Trig: Free Run
#Atten: 40 dB

Ref Offset 2 dB
Ref 20.00 dBm

#VBW 10 kHz

Highest channel

Avg Type: Log-Per
AvglHald: 61100

Avg Type: Log-Pwr
Avg[Hold: 161100

Span 25.50 MHz
Sweep 2.689 s (1001 pts)|

[gsTatus

Avg Type: Log-Per
AvlHold: 6/100

Mkr1

Center Freq
2.462000000 GHz|

Start Freq|
2.449250000 GHz

pF
CF Ste|

p
2.650000 MHz|

Man

Freq Offset
O Hz|

" Span 25.50 MHz!
Sweep 2.689 s (1001 pts)
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Report No.: GTS201803000098F01

802.11n(HT20) 802.11n(HT40)

Agilant Spectrum Analyzar - Swopt 54
3 L

Center Freq 2.412000000 GHz i
PHO: Fast Ly Trig: Free Run
IFGain:Low WAten: 40 dB

Ref Offset 2 dB
Ref 20.00 dBm

#VBW 10 kHz

raet T Trig:Free Run
FGain:Low *_ #Atten: 40 I8

|
|

(Center 243700 GHz
#VBW 10 kHz

Agilam Spectrum Analyzar - Swapt Sk

Avg Type: LogPur

Avg[Hold: 5100

Mkr1

g smamus

Avg Typa: Log-Pur
AvglHold: 25/100

‘Span 27.00 MHz

Sweep 2.847 s (1001 pts)

e ! Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 8100

#Atzen: 40 dB

‘ 1
——

Mfﬂ"

Center 2.42200 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

v,il

Span 55.50 MHz]
Sweep 5.852 s (1001 pts)]

QETATUS

Avg Type: Log-Per
Trig: Frae Run AvglHold: 8/100

PHO: Fam Lt
IFGainil ow #Atten: 40 dB

ettt

¢
| l".
[

(Center 2.43700 GHz

#VBW 10 kHz

" Span 55.50 MHz|
Sweep 5.852 s (1001 pts)

MM 20, 2013

Center Fri 452000 Tipe: .,' Pt Frequency
000 GH: Avg Type: L
1 eq 2.452 z : e

AT Hee)
IFGainLow —_ #Aen: 40 dB

[ T Avg Type: Log-P
Center Freq 2.462000000 7 . Amum'sn?]: W
#Atzen: 40 4B
Ref Offset 2 dB
Ref 20.00 dBm

Center Freq
2.452000000 GHz|

Span 55.50 MHz]
#VBW 10 kHz Sweep 5.852 s (1001 pts)]

jusc [gsTatus

Highest channel

Span 27.00 MHz
Sweep 2.847 s (1001 pis)|

#VBW 10 kHz
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7.6 Band edges

Report No.: GTS201803000098F01

7.6.1 Conducted Emission Method

Test Requirement: FCC Partl5 C Section 15.247 (d)

Test Method: ANSI C63.10:2013 and KDB558074 D01 DTS Meas Guidance V04

Limit: In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that
is produced by the intentional radiator shall be at least 20 dB below that in
the 100 kHz bandwidth within the band that contains the highest level of
the desired power, based on either an RF conducted or a radiated
measurement.

Test setup: Spectrum Analyzer

e o
""'-\ o o
e o

A RO

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test results: Pass

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 25 of 76



GTS

Test plot as follows:
ANTO:

Report No.: GTS201803000098F01

Test mode: 802.11b

Agilent Spoctrum Analyzer - Swegt SA

‘Start Freq 2.310000000 GHz
PO 1

S Taet Trig: Free Run
IFGain-Low

" Anen: 18 48

Ref Offs: B
Ref 10.00 dBm

Start 2.31000 GHz

Res BW 100 kHz #VEBW 100 kHz

6,323 dBm |
56611 dBm|

Avg Type: LogPur
AvglHold>1001100

Stop 2.42000 GHz
Sweep 13.27 ms (1001 pts))

FUNCTONVALLE =

Auto

Tows

CF Step|
11.000000 MHz|
Mi

Agilent Spoctrum Analyzer - Sweqt SA

Start Freq 2.450000000 GHz
PHO; Fast Ly

: Trig: Free Run
IFGain-Low

Hatten: 40 4B

Start 2.45000 GHz

#Res BW 100 KHz #VBW 300 kHz
T

8714 dBm_

46.407 dBm |

Avg Type: LogPur
AvglHold>1001100

MKrz

Stop 2.55000 GHz
Sweep 9.600 ms (1001 pts))

FUNCTION FUNCTION VALUE

Tows

Lowest channel

Highest channel

Test mode: 802.119g

Agilern Spactrum Analyror - Swept SA

art Freq 2.310000000 GHz
i

; Fast L.
[FGaln-Low

" Trig: Free Run
Amten: 18 dB

Ref Offset 2
Ref 10.00 di

Start 2.31000 GHz
Res BW 100 kHz

Avg Type: Log-Pur
AvalHold:>100/100

CF Step|
11.000000 MHz
Auto Man|

Tows

Agilern Spactrum Analyror - Swept SA

‘Start Freq 2.450000000 GHz
PHO:Fast Lyt

Fast e Trig: Free Run
[FGaln-Low

#Atten: 40 4B

Ref Offset 2
Ref 20.00 di

Start 2.45000 GHz
“#Res BWW 100 kHz

3 05:01.00 AM
Avg Type: Log-Pur A
AvalHold:>100/100

MK

Stop 2.55000 GHz
Sweep 8.600 ms (1001 pts)

FUNCTONVALLE =

10.000000 MHz|
Aute Man|

FUNCTION

Freq Offset|
o

Tows

Lowest channel

Highest channel
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Report No.: GTS201803000098F01

Test mode: 802.11n(HT20)

flont Spectram Analyzar - Swopt SA

Avg Type: Log-Pur

Start Freq 2.310000000 GHz
AvglHold:> 1001100

G rost o Trig: Fres Run
(FGainLow ~ Atten: 18 4B

Ref Offset 2 dB.
Ref 10.00 dBm

‘Stop Freq|

Stop 2.42000 GHz CFStep
Sweep 13.27 ms (1001 pts) JIRER TS
FUNCTION FUNCTION VALUE & fue LEd

Start 2.31000 GHz

Res BW 100 kHz #VBW 100 kHz

Freq Offs
o

Tows

‘Start Freq 2.450000000 GHz
P

Start 2.45000 GHz
“#Res BWW 100 kHz

flont Spectram Analyzar - Swopt SA

Avg Type: Log-Pur
Trig: Free Run AvalHold:>100/100

Fasi Ly
#Atten: 40 4B

FGaln

Ref Offset 2 dB
Ref 20.00 dBm

StartFreq

‘Stop Freq|
2560000000 GHz|

Stop 2.55000 GHz CFStep|
Sweep 8.600 ms (1001 pts) [T T
FUNCTION VALUE = fue Lod

FUNCTION

z

I [ S Freq Offs:
o

SBoo-annwi-

Tows

3

Lowest channel

Highest channel

Test mode: 802.11n(HT40)

Agilent Spectrum Analyzar - Swapt SA
Aug Type: Log-Pur

Start Freq 2.310000000 GHz
AvglHold:> 1001100

G rost o Trig: Fres Run
(FGainLow ~ Atten: 18 4B

Ref Offset 2 dB.
Ref 10.00

Start 2.31000 GHz Stop 2.42000 GHz CFStep
Res BW 100 kHz Sweep 13.27 ms (1001 pts) JIRER TS
Aute Man|

FUNCTION | FL FUNCTONVALLE =

eq Offs¢
o

Tows

3

Agilern Spactrum Analyror - Swept SA

Start Freq 2.450000000 GHz
PHO: Fast Lyl
IFGaln-Low

Avg Type: Log-Pur
AvalHold:>100/100

Ref Offset 2 dB
Ref 20.00

Start 2.45000 GHz Stop 2.55000 GHz
Sweep 8.600 ms (1001 pts)

H#Res BW 100 kHz

FUNCTION | F FUNCTONVALLE =

Tows

Lowest channel

Highest channel
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ANT1:

Report No.: GTS201803000098F01

Test mode: 802.11b

gl Spectrum Apaiyrer - Swmpt SA Agilem Spoctrum Anaiyzer - Swopt SA
- - g Frequency E 3 . = :
tart Freq 2.310000000 GHz Avg Type: Log-Pur A r 2.45( Avg Type: Log-Pur
PHO: Fast Lyl TrIg: Free Run AvglHeld> 1001100 4 Stast:srag.2.450000000 Gz O Trig: Free Run Avg|Hold> 1001100
(FGaln:Low #Aten: 40 4B IFGaln:Low HAtten: 40 dB

Ref Offset 2 dB

Offset 2
Ref 20.00 dBm Ref Offset2 d8

Ref 20.00 dBm

StartFreq| | StartFreq
2310000000 GHz 2450000000 GHz|

Start 2.31000 GHz i i Stop 2.42000 GHz

cF Stop 2.55000 GHz
Res BW 100 kHz Sweep 10.53 ms (1001 pts)) » ZVBW 300 kHz

Sweep 9.600 ms (1001 pts)

FUNETION FuNCTon

GHz 8,937 dBm
GHz| 47,548 dBm |

Tgere - =
Lowest channel Highest channel

Test mode: 802.11g

Agilent Spocirum Analyzer - Swapt SA Agilent Spocirum Analyzer - Swopt SA

: - . . r e i 09 0451 F Mr 2
Start Freq 2.310000000 GHz Avg Type: Log-Pur Start Freq 2.450000000 GHz Avg Type: Log-Pur A

TN Tost O T o Run AvglHold> 1001100 THO: Fast gt TF Run AvalHold> 1001100 T
[FGaln:Low " #Atten: 40 4B : [FGaln:Low " #Atten: 40 48

Ref Offset 2 dB Ref Offset 2 dB
Ref 20.00 dBm gL ae Ref 20.00 dBm

SO OTERGS VP S RSP

Start 2.31000 GHz Stop 2.42000 GHz Start 2.45000 GHz Stop 2.55000 GHz
#Res BW 100 kHz FVBW 300 kHz Sweep 10.53 ms (1001 pts) #Res BW 100 kHz FVBW 300 kHz Sweep 9.600 ms (1001 pts)

FUNCTION | FU FUNCTION VALUE 3 v FUNCTION | FU) FUNCTION VALUE

SSom~answl-

SSom~answl-

3

Toms Toms
Lowest channel Highest channel

3

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 28 of 76



GTS

Test mode: 802.11n(HT20)

Aug Type: Log-Pur > ‘Start Freq 2.450000000 GHz
Trig: Frée Run AvglHold:> 1001100 PHO: Fast Lyt T710: Free Run AvglHold:>100/100
#Aten: 40 dB IFGalneL #Aten: 40 dB

Report No.: GTS201803000098F01

flont Spectram Analyzar - Swopt SA
Start Freq 2.310000000 GHz

FHO; Fast Lp)
[FGaln-Low

Ref Offset 2 dB Ref Offset 2 dB
Ref 20.00 dBm Ref 20.00 dBm

Stop 2.42000 GHz CFStep Start 2.45000 GHz Stop 2.55000 GHz
Sweep 10.53 ms (1001 pts) JIRER TS “#Res BWW 100 kHz #VBW 300 kHz Sweep 8.600 ms (1001 pts)
oo FONCT O LT

Start 2.31000 GHz
Aute Man|

Res BW 100 kHz

#VBW 300 kHz

z

FUNCTONVALLE =

v FUNETION

GHz. -16.213 dBm |
000 GHz| 46515 dBm |

SBoo-annwi-

3

o Tosrs Tosrs
Highest channel

Lowest channel

Avg Type: LogPar Frequency
AvglHold>1001100

Test mode: 802.11n(HT40)

Agilent Spectrum Analyzar - Swapt SA

Start Freq 2.310000000 GHz Aug Type: Log-Pur

TG Test O Trig: AvglHold> 1001100
IFGaln-Low 0

Ref Offset 2 dB Ref Offset2 dB.

Ref 20.00 Ref 20.00 dBm

StartFreq
2450000000 GHz

Start 2.45000 GHz Stop 2.55000 GHz,
Sweep 9.600 ms (1001 pts)

#Res BW 100 kHz #VBW 300 kHz

Start 2.31000 GHz i i Stop 2.42000 GHz
Res BW 100 kHz Sweep 10.53 ms (1001 pts) Mz
OO

FUNETION FUNCTION VALUE

[
Highest channel

Tosrs
Lowest channel

3
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Report No.: GTS201803000098F01

7.6.2 Radiated Emission Method

Test Requirement: FCC Partl5 C Section 15.209 and 15.205
Test Method: ANSI C63.10:2013
Test Frequency Range: All of the restrict bands were tested, only the worst band’'s (2310MHz to
2500MHz) data was showed.
Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
Peak 1MHz 3MHz Peak
Above 1GHz RMS IMHz | 3MHz Average
Limit: Frequency Limit (dBuV/m @3m) Value
54.00 Average
Above 1GHz 72.00 Peak
Test setup:

L
Test Antenna«

<lm .. dm >
Tum Tables - \

<150cn> [ =2
i i

-

{ Receiver: H Preamplifier+

Test Procedure: 1. The EUT was placed on the top of a rotating table 1.5 meters above
the ground at a 3 meter camber. The table was rotated 360 degrees to
determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak values
of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-
peak or average method as specified and then reported in a data
sheet.

7. The radiation measurements are performed in X, Y, Z axis positioning.
And found the Y axis positioning which it is worse case, only the test
worst case mode is recorded in the report.

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass
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Measurement data:

Remark: The pre-test were performed on lowest, middle and highest frequencies, only the worst case’s
(lowest and highest frequencies) data was showed.

Report No.: GTS201803000098F01

ANTO:
‘ Test mode: | 802.11b ‘ Test channel: ‘ Lowest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 49.75 27.59 5.38 34.01 48.71 74.00 -25.29 Horizontal
2400.00 58.26 27.58 5.39 34.01 57.22 74.00 -16.78 Horizontal
2390.00 51.61 27.59 5.38 34.01 50.57 74.00 -23.43 Vertical
2400.00 59.60 27.58 5.39 34.01 58.56 74.00 -15.44 Vertical
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 37.42 27.59 5.38 34.01 36.38 54.00 -17.62 Horizontal
2400.00 45.66 27.58 5.39 34.01 44.62 54.00 -9.38 Horizontal
2390.00 38.61 27.59 5.38 34.01 37.57 54.00 -16.43 Vertical
2400.00 46.23 27.58 5.39 34.01 45.19 54.00 -8.81 Vertical
‘ Test mode: 802.11b ‘ Test channel: ‘ Highest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 50.23 27.53 5.47 33.92 49.31 74.00 -24.69 Horizontal
2500.00 46.64 27.55 5.49 29.93 49.75 74.00 -24.25 Horizontal
2483.50 51.52 27.53 5.47 33.92 50.60 74.00 -23.40 Vertical
2500.00 48.14 27.55 5.49 29.93 51.25 74.00 -22.75 Vertical
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line T o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 36.92 27.53 5.47 33.92 36.00 54.00 -18.00 Horizontal
2500.00 34.00 27.55 5.49 29.93 37.11 54.00 -16.89 Horizontal
2483.50 39.13 27.53 5.47 33.92 38.21 54.00 -15.79 Vertical
2500.00 35.46 27.55 5.49 29.93 38.57 54.00 -15.43 Vertical
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
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Report No.: GTS201803000098F01

2.  The emission levels of other frequencies are very lower than the limit and not show in test report.

‘ Test mode: | 802.11¢g ‘ Test channel: ‘ Lowest
Peak value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(|3|HZ) y Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 50.29 27.59 5.38 34.01 49.25 74.00 -24.75 Horizontal
2400.00 58.08 27.58 5.39 34.01 57.04 74.00 -16.96 Horizontal
2390.00 51.69 27.59 5.38 34.01 50.65 74.00 -23.35 Vertical
2400.00 59.71 27.58 5.39 34.01 58.67 74.00 -15.33 Vertical
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line o o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
(dBuv) (dB/m) (dB) (dB) (dB)
2390.00 37.27 27.59 5.38 34.01 36.23 54.00 -17.77 Horizontal
2400.00 45.55 27.58 5.39 34.01 44.51 54.00 -9.49 Horizontal
2390.00 38.97 27.59 5.38 34.01 37.93 54.00 -16.07 Vertical
2400.00 45.97 27.58 5.39 34.01 44.93 54.00 -9.07 Vertical
‘ Test mode: | 802.119g ‘ Test channel: ‘ Highest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 49.87 27.53 5.47 33.92 48.95 74.00 -25.05 Horizontal
2500.00 46.57 27.55 5.49 29.93 49.68 74.00 -24.32 Horizontal
2483.50 52.13 27.53 5.47 33.92 51.21 74.00 -22.79 Vertical
2500.00 48.31 27.55 5.49 29.93 51.42 74.00 -22.58 Vertical
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line T o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
(dBuv) (dB/m) (dB) (dB) (dB)
2483.50 37.68 27.53 5.47 33.92 36.76 54.00 -17.24 Horizontal
2500.00 34.07 27.55 5.49 29.93 37.18 54.00 -16.82 Horizontal
2483.50 38.95 27.53 5.47 33.92 38.03 54.00 -15.97 Vertical
2500.00 35.43 27.55 5.49 29.93 38.54 54.00 -15.46 Vertical
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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‘ Test mode: | 802.11n(HT20) ‘ Test channel: ‘ Lowest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 49.87 27.59 5.38 34.01 48.83 74.00 -25.17 Horizontal
2400.00 58.01 27.58 5.39 34.01 56.97 74.00 -17.03 Horizontal
2390.00 51.15 27.59 5.38 34.01 50.11 74.00 -23.89 Vertical
2400.00 59.35 27.58 5.39 34.01 58.31 74.00 -15.69 Vertical
Average value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(|3|HZ) y Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 37.27 27.59 5.38 34.01 36.23 54.00 -17.77 Horizontal
2400.00 45.12 27.58 5.39 34.01 44.08 54.00 -9.92 Horizontal
2390.00 38.80 27.59 5.38 34.01 37.76 54.00 -16.24 Vertical
2400.00 46.31 27.58 5.39 34.01 45.27 54.00 -8.73 Vertical
‘ Test mode: | 802.11n(HT20) ‘ Test channel: ‘ Highest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line o o
(MH2) Level Factor Loss Factor @Buv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 50.07 27.53 5.47 33.92 49.15 74.00 -24.85 Horizontal
2500.00 46.07 27.55 5.49 29.93 49.18 74.00 -24.82 Horizontal
2483.50 51.66 27.53 5.47 33.92 50.74 74.00 -23.26 Vertical
2500.00 48.37 27.55 5.49 29.93 51.48 74.00 -22.52 Vertical
Average value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(|3|HZ) y Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 37.25 27.53 5.47 33.92 36.33 54.00 -17.67 Horizontal
2500.00 33.89 27.55 5.49 29.93 37.00 54.00 -17.00 Horizontal
2483.50 39.46 27.53 5.47 33.92 38.54 54.00 -15.46 Vertical
2500.00 35.66 27.55 5.49 29.93 38.77 54.00 -15.23 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2.  The emission levels of other frequencies are very lower than the limit and not show in test report.
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‘ Test mode: | 802.11n(HT40) ‘ Test channel: ‘ Lowest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 49.83 27.59 5.38 34.01 48.79 74.00 -25.21 Horizontal
2400.00 58.08 27.58 5.39 34.01 57.04 74.00 -16.96 Horizontal
2390.00 51.25 27.59 5.38 34.01 50.21 74.00 -23.79 Vertical
2400.00 59.33 27.58 5.39 34.01 58.29 74.00 -15.71 Vertical
Average value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(|3|HZ) y Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 37.58 27.59 5.38 34.01 36.54 54.00 -17.46 Horizontal
2400.00 45.35 27.58 5.39 34.01 44.31 54.00 -9.69 Horizontal
2390.00 38.94 27.59 5.38 34.01 37.90 54.00 -16.10 Vertical
2400.00 46.17 27.58 5.39 34.01 45.13 54.00 -8.87 Vertical
‘ Test mode: | 802.11n(HT40) ‘ Test channel: ‘ Highest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line o o
(MH2) Level Factor Loss Factor @Buv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 49.83 27.53 5.47 33.92 48.91 74.00 -25.09 Horizontal
2500.00 46.36 27.55 5.49 29.93 49.47 74.00 -24.53 Horizontal
2483.50 51.55 27.53 5.47 33.92 50.63 74.00 -23.37 Vertical
2500.00 48.06 27.55 5.49 29.93 51.17 74.00 -22.83 Vertical
Average value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(|3|HZ) y Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 37.25 27.53 5.47 33.92 36.33 54.00 -17.67 Horizontal
2500.00 33.83 27.55 5.49 29.93 36.94 54.00 -17.06 Horizontal
2483.50 38.91 27.53 5.47 33.92 37.99 54.00 -16.01 Vertical
2500.00 35.94 27.55 5.49 29.93 39.05 54.00 -14.95 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2.  The emission levels of other frequencies are very lower than the limit and not show in test report.
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ANT1:
‘ Test mode: 802.11b ‘ Test channel: ‘ Lowest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line T o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 49.60 27.59 5.38 34.01 48.56 74.00 -25.44 Horizontal
2400.00 58.55 27.58 5.39 34.01 57.51 74.00 -16.49 Horizontal
2390.00 51.18 27.59 5.38 34.01 50.14 74.00 -23.86 Vertical
2400.00 59.79 27.58 5.39 34.01 58.75 74.00 -15.25 Vertical
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 37.29 27.59 5.38 34.01 36.25 54.00 -17.75 Horizontal
2400.00 44.98 27.58 5.39 34.01 43.94 54.00 -10.06 Horizontal
2390.00 38.92 27.59 5.38 34.01 37.88 54.00 -16.12 Vertical
2400.00 46.60 27.58 5.39 34.01 45.56 54.00 -8.44 Vertical
‘ Test mode: 802.11b ‘ Test channel: ‘ Highest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 49.58 27.53 5.47 33.92 48.66 74.00 -25.34 Horizontal
2500.00 46.24 27.55 5.49 29.93 49.35 74.00 -24.65 Horizontal
2483.50 51.96 27.53 5.47 33.92 51.04 74.00 -22.96 Vertical
2500.00 48.11 27.55 5.49 29.93 51.22 74.00 -22.78 Vertical
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 37.66 27.53 5.47 33.92 36.74 54.00 -17.26 Horizontal
2500.00 33.44 27.55 5.49 29.93 36.55 54.00 -17.45 Horizontal
2483.50 39.46 27.53 5.47 33.92 38.54 54.00 -15.46 Vertical
2500.00 35.25 27.55 5.49 29.93 38.36 54.00 -15.64 Vertical
Remark:

3. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
4. The emission levels of other frequencies are very lower than the limit and not show in test report.
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‘ Test mode: | 802.11g ‘ Test channel: ‘ Lowest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line T o
(MH2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuv) (dB/m) (dB) (dB) (dB)
2390.00 49.60 27.59 5.38 34.01 48.56 74.00 -25.44 Horizontal
2400.00 58.55 27.58 5.39 34.01 57.51 74.00 -16.49 Horizontal
2390.00 51.18 27.59 5.38 34.01 50.14 74.00 -23.86 Vertical
2400.00 59.79 27.58 5.39 34.01 58.75 74.00 -15.25 Vertical
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line o o
(MH2) Level Factor Loss Factor @Buv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 36.91 27.59 5.38 34.01 35.87 54.00 -18.13 Horizontal
2400.00 44.92 27.58 5.39 34.01 43.88 54.00 -10.12 Horizontal
2390.00 38.59 27.59 5.38 34.01 37.55 54.00 -16.45 Vertical
2400.00 46.07 27.58 5.39 34.01 45.03 54.00 -8.97 Vertical
‘ Test mode: | 802.11g ‘ Test channel: ‘ Highest
Peak value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(|3|HZ) y Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 49.95 27.53 5.47 33.92 49.03 74.00 -24.97 Horizontal
2500.00 46.58 27.55 5.49 29.93 49.69 74.00 -24.31 Horizontal
2483.50 52.11 27.53 5.47 33.92 51.19 74.00 -22.81 Vertical
2500.00 48.41 27.55 5.49 29.93 51.52 74.00 -22.48 Vertical
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line o o
(MH2) Level Factor Loss Factor @Buv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 37.23 27.53 5.47 33.92 36.31 54.00 -17.69 Horizontal
2500.00 33.98 27.55 5.49 29.93 37.09 54.00 -16.91 Horizontal
2483.50 39.22 27.53 5.47 33.92 38.30 54.00 -15.70 Vertical
2500.00 35.71 27.55 5.49 29.93 38.82 54.00 -15.18 Vertical
Remark:

3. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
4. The emission levels of other frequencies are very lower than the limit and not show in test report.
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‘ Test mode: | 802.11n(HT20) ‘ Test channel: ‘ Lowest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 49.88 27.59 5.38 34.01 48.84 74.00 -25.16 Horizontal
2400.00 58.51 27.58 5.39 34.01 57.47 74.00 -16.53 Horizontal
2390.00 51.14 27.59 5.38 34.01 50.10 74.00 -23.90 Vertical
2400.00 59.68 27.58 5.39 34.01 58.64 74.00 -15.36 Vertical
Average value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(|3|HZ) y Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 37.46 27.59 5.38 34.01 36.42 54.00 -17.58 Horizontal
2400.00 45.42 27.58 5.39 34.01 44.38 54.00 -9.62 Horizontal
2390.00 38.87 27.59 5.38 34.01 37.83 54.00 -16.17 Vertical
2400.00 46.41 27.58 5.39 34.01 45.37 54.00 -8.63 Vertical
‘ Test mode: | 802.11n(HT20) ‘ Test channel: ‘ Highest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line o o
(MH2) Level Factor Loss Factor @Buv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 49.56 27.53 5.47 33.92 48.64 74.00 -25.36 Horizontal
2500.00 46.28 27.55 5.49 29.93 49.39 74.00 -24.61 Horizontal
2483.50 51.67 27.53 5.47 33.92 50.75 74.00 -23.25 Vertical
2500.00 48.69 27.55 5.49 29.93 51.80 74.00 -22.20 Vertical
Average value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(|3|HZ) y Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 37.51 27.53 5.47 33.92 36.59 54.00 -17.41 Horizontal
2500.00 33.65 27.55 5.49 29.93 36.76 54.00 -17.24 Horizontal
2483.50 38.81 27.53 5.47 33.92 37.89 54.00 -16.11 Vertical
2500.00 35.46 27.55 5.49 29.93 38.57 54.00 -15.43 Vertical
Remark:

3. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
4. The emission levels of other frequencies are very lower than the limit and not show in test report.
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‘ Test mode: | 802.11n(HT40) ‘ Test channel: ‘ Lowest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 49.92 27.59 5.38 34.01 48.88 74.00 -25.12 Horizontal
2400.00 58.36 27.58 5.39 34.01 57.32 74.00 -16.68 Horizontal
2390.00 51.34 27.59 5.38 34.01 50.30 74.00 -23.70 Vertical
2400.00 59.40 27.58 5.39 34.01 58.36 74.00 -15.64 Vertical
Average value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(|3|HZ) y Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 37.34 27.59 5.38 34.01 36.30 54.00 -17.70 Horizontal
2400.00 45.04 27.58 5.39 34.01 44.00 54.00 -10.00 Horizontal
2390.00 39.22 27.59 5.38 34.01 38.18 54.00 -15.82 Vertical
2400.00 46.38 27.58 5.39 34.01 45.34 54.00 -8.66 Vertical
‘ Test mode: | 802.11n(HT40) ‘ Test channel: ‘ Highest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line o o
(MH2) Level Factor Loss Factor @Buv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 50.15 27.53 5.47 33.92 49.23 74.00 -24.77 Horizontal
2500.00 46.45 27.55 5.49 29.93 49.56 74.00 -24.44 Horizontal
2483.50 51.60 27.53 5.47 33.92 50.68 74.00 -23.32 Vertical
2500.00 48.58 27.55 5.49 29.93 51.69 74.00 -22.31 Vertical
Average value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(|3|HZ) y Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 37.67 27.53 5.47 33.92 36.75 54.00 -17.25 Horizontal
2500.00 33.52 27.55 5.49 29.93 36.63 54.00 -17.37 Horizontal
2483.50 39.38 27.53 5.47 33.92 38.46 54.00 -15.54 Vertical
2500.00 35.15 27.55 5.49 29.93 38.26 54.00 -15.74 Vertical
Remark:

3. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
4. The emission levels of other frequencies are very lower than the limit and not show in test report.
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7.7 Spurious Emission

Report No.: GTS201803000098F01

7.7.1 Conducted Emission Method

Test Requirement:

FCC Partl5 C Section 15.247 (d)

Test Method:

ANSI C63.10:2013 and KDB558074 D01 DTS Meas Guidance V04

Limit: In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup: Spectrum Analyzer

e o e |
/'\\ o Y s o
e o e |
- oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass
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Test plot as follows:
ANTO:

Test mode: 802.11b

Lowest channel

Agiont Spectrom hratprer - Swapt 11

Trig: Fras Run AvgiHeld: 284108
Aman: 30 4B

000000 MHz Mg Typa: LagPur

FVBW 300 kHz

Tprmns

30MHz~25GHz

Middle channel

g Typa: Lag Pur
o Trig: Fras Run AvglHeld: 31108
Aaen: 30 4B

Tprmns

30MHz~25GHz

Highest channel

Avg Typa: LagPar
Trig: Fres Run AvalHeld: £4108
Aman: 20 4B

Tprmns

30MHz~25GHz
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Test mode:

802.11g

Lowest channel

Middle channel

Highest channel

Agiont Spectrom hratprer - Swapt 11

Start Freq 30000000 MHz
e

vg g P
o Trig: Fras Run AvgiHold> 100000
Aaen: 30 4B

FVBW 300 kHz

rrerrrem B

Tprmns

Agiont Spectrom hratprer - Swapt 11

Start Freq 30000000 MHz

30MHz~25GHz

Hvg Typa: Log-Pur
o Trig: Fras Run AvalHeld: 82108
Aaen: 30 4B

rrerrrem B

Tprmns

Agiont Spectrom hratprer - Swapt 11

30MHz~25GHz

Avg Typa: LagPar
Trig: Fres Run AvalHeld: 8108
Aman: 20 4B

FVBW 300 kHz

Tprmns

30MHz~25GHz
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Test mode:

802.11n(HT20)

Lowest channel

Agiont Spectrom hratprer - Swapt 11

Start Freq 30000000 MHz
PG Pt

o Trig: Frae Run
¥ Gaind

Aman: 30 4B

FVBW 300 kHz

Avg Typa: LogPur
AvalHeld: 881108

"~ Stop 25.00 GHz |
Sweep 2.386 5 (1001 ps)f

2402 GHa

Tprmns

30MHz~25GHz

Middle channel

Agiont Spectrom hratprer - Swapt 11

Start Freq 30000000 MHz
Anen 30 dB

Trig: Fras Run

Avg Typa: LegPur
AvgiHold: K07400

Tprmns

30MHz~25GHz

Highest channel

Agiont Spectrom hratprer - Swapt 11

Start Freq 30000000 MHz
Anen 30 dB

Start 30 MHz
[sRes BW 100 kHz

Trig: Fras Run

Avg Typa: LagPur
AvglHeld: 31108

rrerrrem B

Tprmns

30MHz~25GHz
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802.11n(HT40)

Test mode:
Lowest channel

Agiont Spectrom hratprer - Swapt 11

Avg Typa: LagPur
Trig: Fres Run AvglHeld: 51108
Aman: 20 4B

"~ Stop 25.00 GHz |
Sweep 2.386 5 (1001 ps)f

Tprmns

30MHz~25GHz

Middle channel
gl Syecirem draiper byt 24
Start Freq 30000000 MHz g Type: L
T Trig: Fres Run AvgiHeld> 100100
Anen 30 dB

'Start 30 MHz " Stop 25.00 GHz |
[sRes BW 100 kHz FVBW 300 kHz Sweep 2.386 5 (1001 pis)

Tprmns

30MHz~25GHz

Highest channel

Avg Typa: LagPar
Trig: Fres Run AvgiHeld: 0108
Aman: 20 4B

rrerrrem B

Tprmns

30MHz~25GHz
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ANT1:

Test mode: 802.11b

Lowest channel
Igt- Spectrem Anatgrer - Swept 44

Avg Typa: LagPar
AvalHeld: 30108

Start Freq 30000000 MHz
e

o Trig: Fras Run
Aaen: 30 4B

FVBW 300 kHz

Tprmns

30MHz~25GHz

Middle channel

Avg Typa: LagPur

Start Freq 30000000 MHz
AvgiHeld: 201100

o Trig: Fras Run
Aaen: 30 4B

FVBW 300 kHz

Tprmns

30MHz~25GHz

Highest channel

Avg Typa: LagPur

Start Freq 30000000 MHz
AvgiHold: 18100

Trig: Fras Run

= Aeen: 30 48

FVBW 300 kHz

Tprmns

30MHz~25GHz
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Test mode:

802.11g

Lowest channel

Middle channel

Highest channel

g Typ: Lag-Pur :
Trig: Fres Run AvgHold: 601100

Aman: 30 4B

Tprmns

Start 30 MHz
[#Res BW 100 kHz

30MHz~25GHz

Avg Typa: LagPur
Trig: Fres Run AvglHeld: 80108
Aman: 20 4B

FVBW 300 kHz

rrerrrem B

Tprmns

Start Freq 30000000 MHz

30MHz~25GHz

Avg Typa: LagPur
Trig: Fres Run AvalHeld: 34108
Aman: 20 4B

FVBW 300 kHz

Tprmns

30MHz~25GHz
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Test mode:

802.11n(HT20)

Lowest channel

Agiont Spectrom hratprer - Swapt 11

Start Freq 30000000 MHz

Trig: Fras Run
Aman: 30 4B

VHO: bt g
W Gaind

Start 30 MHz

!%Res BW 100 kHz FVBW 300 ki

Avg Typa: LogPur
AvglHeld: 28908

"~ Stop 25.00 GHz |
Sweep 2.386 5 (1001 ps)f

2402 GHa

Tprmns

30MHz~25GHz

Middle channel

Agiont Spectrom hratprer - Swapt 11

Start Freq 30000000 MHz
Anen 30 dB

Start 30 MHz
[sRes BW 100 kHz

Trig: Fras Run

Avg Typa: LagPur
AvglHeld: 31108

Tprmns

30MHz~25GHz

Highest channel

Start Freq 30000000 MHz
Anen 30 dB

Trig: Fras Run

Avg Typa: LogPar
AvalHeld: 861108

Tprmns

30MHz~25GHz
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Test mode:

802.11n(HT40)

Lowest channel

Middle channel

Highest channel

Agiont Spectrom hratprer - Swapt 11

Trig: Fras Run
Aman: 30 4B

FVBW 300 ki

Avg Typa: LegPur
AvglHeld: 40108

"~ Stop 25.00 GHz |
Sweep 2.386 5 (1001 ps)f

Tprmns

30MHz~25GHz

Agiont Spectrom hratprer - Swapt 11

Start Freq 30000000 MHz
Trig: Fres Run

Aman: 30 4B

FVBW 300 ki

Avg Typa: LagPar
AvalHeld: 85108

" Stop 25.00 GHz |
Sweep 2386 5 (1001 pts)f

Tprmns

30MHz~25GHz

Trig: Fras Run
Aman: 30 4B

Avg Typa: LogPur
AvglHeld: 42108

rrerrrem B

Tprmns

30MHz~25GHz
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7.7.2 Radiated Emission Method
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Test Requirement:

FCC Partl5 C Section 15.209

Test Method:

ANSI C63.10:2013

Test Frequency Range:

30MHz to 25GHz

Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
30MHz-1GHz | Quasi-peak | 120KHz | 300KHz Quasi-peak
Peak 1MHz 3MHz Peak
Above 1GHz
RMS 1MHz 3MHz Average
Limit: Frequency Limit (dBuV/m @3m) Value
30MHz-88MHz 40.00 Quasi-peak
88MHz-216MHz 43.50 Quasi-peak
216MHz-960MHz 46.00 Quasi-peak
960MHz-1GHz 54.00 Quasi-peak
54.00 Average
Above 1GHz
74.00 Peak
Test setup: Below 1GHz

.
e

3 - .
________________ 3

Test Antennas

A
'
<lm .. 4m >,

W

VAN

Above 1GHz

| Receivers H Prea_mp]_iﬁep-}/
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b
Test Antennas+

<Im .. dm >
Tum Table+ -

~150cm =]

[ Receiver+ H Preamplifier+

Test Procedure:

. The EUT was placed on the top of a rotating table(0.8 meters below

1G and 1.5 meters above 1G) above the ground at a 3 meter camber.
The table was rotated 360 degrees to determine the position of the
highest radiation.

. The EUT was set 3 meters away from the interference-receiving

antenna, which was mounted on the top of a variable-height antenna
tower.

. The antenna height is varied from one meter to four meters above the

ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

. For each suspected emission, the EUT was arranged to its worst case

and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

. The test-receiver system was set to Peak Detect Function and

Specified Bandwidth with Maximum Hold Mode.

. If the emission level of the EUT in peak mode was 10dB lower than

the limit specified, then testing could be stopped and the peak values
of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-
peak or average method as specified and then reported in a data
sheet.

. The radiation measurements are performed in X, Y, Z axis positioning.

And found the Y axis positioning which it is worse case, only the test
worst case mode is recorded in the report.

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Remark:

Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.
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ANTO:

Frequency Read Antenna Cable Preamp Level Limit Line Qvgr o
(MH2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization

(dBuv) (dB/m) (dB) (dB) (dB)

34.40 34.83 11.25 0.6 30.07 16.61 40.00 -23.39 Vertical
96.10 29.69 11.35 1.16 29.72 12.48 43.50 -31.02 Vertical
104.54 29.93 11.8 1.23 29.67 13.29 43.50 -30.21 Vertical
189.74 39.48 9.7 1.79 29.24 21.73 43.50 -21.77 Vertical
296.18 32.04 134 2.34 29.98 17.80 46.00 -28.20 Vertical
556.77 24.47 18.51 3.55 29.3 17.23 46.00 -28.77 Vertical
34.28 26.06 11.25 0.6 30.07 7.84 40.00 -32.16 | Horizontal
89.59 27.67 10.6 1.11 29.75 9.63 43.50 -33.87 | Horizontal
104.54 32.52 11.8 1.23 29.67 15.88 43.50 -27.62 | Horizontal
197.89 3451 10.2 1.83 29.21 17.33 43.50 -26.17 | Horizontal
338.40 30.28 14.26 2.57 29.79 17.32 46.00 -28.68 | Horizontal
614.21 23.48 19.37 3.77 29.29 17.33 46.00 -28.67 | Horizontal

ANT1:

Frequency Read Antenna Cable Preamp Level Limit Line Qvgr o
(MH2) Level Factor Loss Factor (@Buv/m) | (dBuv/m) Limit | polarization

(dBuV) (dB/m) (dB) (dB) (dB)

34.04 34.76 11.25 0.6 30.07 16.54 40.00 -23.46 Vertical
96.42 29.83 11.35 1.16 29.72 12.62 43.50 -30.88 Vertical
104.21 29.79 11.8 1.23 29.67 13.15 43.50 -30.35 Vertical
190.03 39.39 9.7 1.79 29.24 21.64 43.50 -21.86 Vertical
295.96 31.62 13.4 2.34 29.98 17.38 46.00 -28.62 Vertical
556.89 24.28 18.51 3.55 29.3 17.04 46.00 -28.96 Vertical
34.06 25.80 11.25 0.6 30.07 7.58 40.00 -32.42 | Horizontal
89.72 27.70 10.6 1.11 29.75 9.66 43.50 -33.84 | Horizontal
104.39 32.21 11.8 1.23 29.67 15.57 43.50 -27.93 | Horizontal
197.55 34.36 10.2 1.83 29.21 17.18 43.50 -26.32 | Horizontal
338.62 30.14 14.26 2.57 29.79 17.18 46.00 -28.82 | Horizontal
614.55 23.71 19.37 3.77 29.29 17.56 46.00 -28.44 | Horizontal
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ANTO:
| Test mode: | 802.11b | Test channel: | Lowest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line o o
(MH2) Level Factor Loss Factor (dBuV/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4824.00 38.86 31.79 8.62 32.10 47.17 74.00 -26.83 Vertical
7236.00 33.31 36.19 11.68 31.97 49.21 74.00 -24.79 Vertical
9648.00 32.06 38.07 14.16 31.56 52.73 74.00 -21.27 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 37.75 31.79 8.62 32.10 46.06 74.00 -27.94 | Horizontal
7236.00 33.17 36.19 11.68 31.97 49.07 74.00 -24.93 | Horizontal
9648.00 31.69 38.07 14.16 31.56 52.36 74.00 -21.64 | Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line o o
(MH2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4824.00 28.05 31.79 8.62 32.10 36.36 54.00 -17.64 Vertical
7236.00 22.21 36.19 11.68 31.97 38.11 54.00 -15.89 Vertical
9648.00 22.44 38.07 14.16 31.56 43.11 54.00 -10.89 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4824.00 27.36 31.79 8.62 32.10 35.67 54.00 -18.33 | Horizontal
7236.00 21.78 36.19 11.68 31.97 37.68 54.00 -16.32 | Horizontal
9648.00 21.46 38.07 14.16 31.56 42.13 54.00 -11.87 | Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11b ‘ Test channel: ‘ Middle
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4874.00 38.25 31.85 8.66 32.12 46.64 74.00 -27.36 Vertical
7311.00 33.52 36.37 11.71 31.91 49.69 74.00 -24.31 Vertical
9748.00 32.86 38.27 14.25 31.56 53.82 74.00 -20.18 Vertical
12185.00 * 74.00 Vertical
14622.00 * 74.00 Vertical
17059.00 * 74.00 Vertical
4874.00 38.69 31.85 8.66 32.12 47.08 74.00 -26.92 | Horizontal
7311.00 32.22 36.37 11.71 31.91 48.39 74.00 -25.61 | Horizontal
9748.00 33.24 38.27 14.25 31.56 54.20 74.00 -19.80 | Horizontal
12185.00 * 74.00 Horizontal
14622.00 * 74.00 Horizontal
17059.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4874.00 28.92 31.85 8.66 32.12 37.31 54.00 -16.69 Vertical
7311.00 21.70 36.37 11.71 31.91 37.87 54.00 -16.13 Vertical
9748.00 22.51 38.27 14.25 31.56 43.47 54.00 -10.53 Vertical
12185.00 * 54.00 Vertical
14622.00 * 54.00 Vertical
17059.00 * 54.00 Vertical
4874.00 29.21 31.85 8.66 32.12 37.60 54.00 -16.40 | Horizontal
7311.00 21.63 36.37 11.71 31.91 37.80 54.00 -16.20 | Horizontal
9748.00 22.65 38.27 14.25 31.56 43.61 54.00 -10.39 | Horizontal
12185.00 * 54.00 Horizontal
14622.00 * 54.00 Horizontal
17059.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. "*" means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11b ‘ Test channel: ‘ Highest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4924.00 42.60 31.9 8.7 32.15 51.05 74.00 -22.95 Vertical
7386.00 33.97 36.49 11.76 31.83 50.39 74.00 -23.61 Vertical
9848.00 36.36 38.62 14.31 31.77 57.52 74.00 -16.48 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 42.29 31.9 8.7 32.15 50.74 74.00 -23.26 | Horizontal
7386.00 32.76 36.49 11.76 31.83 49.18 74.00 -24.82 | Horizontal
9848.00 32.71 38.62 14.31 31.77 53.87 74.00 -20.13 | Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4924.00 33.87 31.9 8.7 32.15 42.32 54.00 -11.68 Vertical
7386.00 23.86 36.49 11.76 31.83 40.28 54.00 -13.72 Vertical
9848.00 24.76 38.62 14.31 31.77 45.92 54.00 -8.08 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4924.00 32.80 31.9 8.7 32.15 41.25 54.00 -12.75 | Horizontal
7386.00 21.93 36.49 11.76 31.83 38.35 54.00 -15.65 | Horizontal
9848.00 21.78 38.62 14.31 31.77 42.94 54.00 -11.06 | Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. "*" means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11g ‘ Test channel: ‘ lowest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4824.00 38.99 31.79 8.62 32.1 47.30 74.00 -26.70 Vertical
7236.00 33.16 36.19 11.68 31.97 49.06 74.00 -24.94 Vertical
9648.00 31.71 38.07 14.16 31.56 52.38 74.00 -21.62 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 38.13 31.79 8.62 32.1 46.44 74.00 -27.56 | Horizontal
7236.00 33.08 36.19 11.68 31.97 48.98 74.00 -25.02 | Horizontal
9648.00 31.46 38.07 14.16 31.56 52.13 74.00 -21.87 | Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4824.00 27.97 31.79 8.62 32.1 36.28 54.00 -17.72 Vertical
7236.00 22.35 36.19 11.68 31.97 38.25 54.00 -15.75 Vertical
9648.00 22.20 38.07 14.16 31.56 42.87 54.00 -11.13 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertica
4824.00 27.68 31.79 8.62 32.1 35.99 54.00 -18.01 | Horizontal
7236.00 22.09 36.19 11.68 31.97 37.99 54.00 -16.01 | Horizontal
9648.00 21.57 38.07 14.16 31.56 42.24 54.00 -11.76 | Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. "*" means this data is the too weak instrument of signal is unable to test.
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1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. "*" means this data is the too weak instrument of signal is unable to test.

‘ Test mode: ‘ 802.11g ‘ Test channel: ‘ Middle
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4874.00 37.82 31.85 8.66 32.12 46.21 74.00 -27.79 Vertical
7311.00 33.81 36.37 11.71 31.91 49.98 74.00 -24.02 Vertical
9748.00 33.55 38.27 14.25 31.56 54.51 74.00 -19.49 Vertical
12185.00 * 74.00 Vertical
14622.00 * 74.00 Vertical
17059.00 * 74.00 Vertical
4874.00 38.85 31.85 8.66 32.12 47.24 74.00 -26.76 | Horizontal
7311.00 32.16 36.37 11.71 31.91 48.33 74.00 -25.67 | Horizontal
9748.00 32.99 38.27 14.25 31.56 53.95 74.00 -20.05 | Horizontal
12185.00 * 74.00 Horizontal
14622.00 * 74.00 Horizontal
17059.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4874.00 28.93 31.85 8.66 32.12 37.32 54.00 -16.68 Vertical
7311.00 22.01 36.37 11.71 31.91 38.18 54.00 -15.82 Vertical
9748.00 22.50 38.27 14.25 31.56 43.46 54.00 -10.54 Vertical
12185.00 * 54.00 Vertical
14622.00 * Vertical
17059.00 * 54.00 Vertical
4874.00 28.63 31.85 8.66 32.12 37.02 54.00 -16.98 | Horizontal
7311.00 21.79 36.37 11.71 31.91 37.96 54.00 -16.04 | Horizontal
9748.00 22.99 38.27 14.25 31.56 43.95 54.00 -10.05 | Horizontal
12185.00 * 54.00 Horizontal
14622.00 * 54.00 Horizontal
17059.00 * 54.00 Horizontal
Remark:
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‘ Test mode: ‘ 802.11g ‘ Test channel: ‘ Highest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4924.00 43.17 31.9 8.7 32.15 51.62 74.00 -22.38 Vertical
7386.00 33.48 36.49 11.76 31.83 49.90 74.00 -24.10 Vertical
9848.00 36.38 38.62 14.31 31.77 57.54 74.00 -16.46 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 42.66 31.9 8.7 32.15 51.11 74.00 -22.89 | Horizontal
7386.00 32.41 36.49 11.76 31.83 48.83 74.00 -25.17 | Horizontal
9848.00 32.00 38.62 14.31 31.77 53.16 74.00 -20.84 | Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4924.00 34.05 31.9 8.7 32.15 42.50 54.00 -11.50 Vertical
7386.00 23.74 36.49 11.76 31.83 40.16 54.00 -13.84 Vertical
9848.00 24.74 38.62 14.31 31.77 45.90 54.00 -8.10 Vertical
12310.00 * 54.00 Vertical
14772.00 * Vertical
17234.00 * 54.00 Vertical
4924.00 33.26 31.9 8.7 32.15 41.71 54.00 -12.29 | Horizontal
7386.00 22.31 36.49 11.76 31.83 38.73 54.00 -15.27 | Horizontal
9848.00 21.87 38.62 14.31 31.77 43.03 54.00 -10.97 | Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. "*" means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(HT20) ‘ Test channel: ‘ Lowest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4824.00 42.70 31.79 8.62 32.1 51.01 74.00 -22.99 Vertical
7236.00 33.77 36.19 11.68 31.97 49.67 74.00 -24.33 Vertical
9648.00 36.42 38.07 14.16 31.56 57.09 74.00 -16.91 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 42.63 31.79 8.62 32.1 50.94 74.00 -23.06 | Horizontal
7236.00 32.87 36.19 11.68 31.97 48.77 74.00 -25.23 | Horizontal
9648.00 32.29 38.07 14.16 31.56 52.96 74.00 -21.04 | Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4824.00 34.20 31.79 8.62 32.1 42.51 54.00 -11.49 Vertical
7236.00 23.69 36.19 11.68 31.97 39.59 54.00 -14.41 Vertical
9648.00 24.75 38.07 14.16 31.56 45.42 54.00 -8.58 Vertical
12060.00 * 54.00 Vertical
14472.00 * Vertical
16884.00 * 54.00 Vertical
4824.00 32.76 31.79 8.62 32.1 41.07 54.00 -12.93 | Horizontal
7236.00 22.03 36.19 11.68 31.97 37.93 54.00 -16.07 | Horizontal
9648.00 21.96 38.07 14.16 31.56 42.63 54.00 -11.37 | Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(HT20) ‘ Test channel: ‘ Middle
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4874.00 43.26 31.85 8.66 32.12 51.65 74.00 -22.35 Vertical
7311.00 33.48 36.37 11.71 31.91 49.65 74.00 -24.35 Vertical
9748.00 36.13 38.27 14.25 31.56 57.09 74.00 -16.91 Vertical
12185.00 * 74.00 Vertical
14622.00 * 74.00 Vertical
17059.00 * 74.00 Vertical
4874.00 42.33 31.85 8.66 32.12 50.72 74.00 -23.28 | Horizontal
7311.00 32.45 36.37 11.71 31.91 48.62 74.00 -25.38 | Horizontal
9748.00 32.31 38.27 14.25 31.56 53.27 74.00 -20.73 | Horizontal
12185.00 * 74.00 Horizontal
14622.00 * 74.00 Horizontal
17059.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4874.00 34.35 31.85 8.66 32.12 42.74 54.00 -11.26 Vertical
7311.00 23.84 36.37 11.71 31.91 40.01 54.00 -13.99 Vertical
9748.00 24.43 38.27 14.25 31.56 45.39 54.00 -8.61 Vertical
12185.00 * 54.00 Vertical
14622.00 * Vertical
17059.00 * 54.00 Vertical
4874.00 32.66 31.85 8.66 32.12 41.05 54.00 -12.95 | Horizontal
7311.00 22.25 36.37 11.71 31.91 38.42 54.00 -15.58 | Horizontal
9748.00 21.99 38.27 14.25 31.56 42.95 54.00 -11.05 | Horizontal
12185.00 * 54.00 Horizontal
14622.00 * 54.00 Horizontal
17059.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. "“*", means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(HT20) ‘ Test channel: ‘ Highest
Peak value:
Read Antenna Cable Preamp N Over
Frequency Level Limit Line o o
(MH2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4924.00 42.79 31.9 8.7 32.15 51.24 74.00 -22.76 Vertical
7386.00 33.66 36.49 11.76 31.83 50.08 74.00 -23.92 Vertical
9848.00 35.93 38.62 14.31 31.77 57.09 74.00 -16.91 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 42.28 31.9 8.7 32.15 50.73 74.00 -23.27 | Horizontal
7386.00 32.42 36.49 11.76 31.83 48.84 74.00 -25.16 | Horizontal
9848.00 32.70 38.62 14.31 31.77 53.86 74.00 -20.14 | Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line o o
(MH2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4924.00 34.16 31.9 8.7 32.15 42.61 54.00 -11.39 Vertical
7386.00 23.61 36.49 11.76 31.83 40.03 54.00 -13.97 Vertical
9848.00 24.39 38.62 14.31 31.77 45.55 54.00 -8.45 Vertical
12310.00 * 54.00 Vertical
14772.00 * Vertical
17234.00 * 54.00 Vertical
4924.00 33.02 31.9 8.7 32.15 41.47 54.00 -12.53 | Horizontal
7386.00 22.60 36.49 11.76 31.83 39.02 54.00 -14.98 | Horizontal
9848.00 21.84 38.62 14.31 31.77 43.00 54.00 -11.00 | Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:

1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(HT40) ‘ Test channel: ‘ Lowest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4844.00 42.61 31.81 8.63 32.11 50.94 74.00 -23.06 Vertical
7266.00 33.48 36.28 11.69 31.94 49.51 74.00 -24.49 Vertical
9688.00 35.78 38.13 14.21 31.52 56.60 74.00 -17.40 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4844.00 42.49 31.81 8.63 32.11 50.82 74.00 -23.18 | Horizontal
7266.00 32.86 36.28 11.69 31.94 48.89 74.00 -25.11 | Horizontal
9688.00 32.21 38.13 14.21 31.52 53.03 74.00 -20.97 | Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp oo Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4844.00 33.83 31.81 8.63 32.11 42.16 54.00 -11.84 Vertical
7266.00 23.34 36.28 11.69 31.94 39.37 54.00 -14.63 Vertical
9688.00 24.68 38.13 14.21 31.52 45.50 54.00 -8.50 Vertical
12060.00 * 54.00 Vertical
14472.00 * Vertical
16884.00 * 54.00 Vertical
4844.00 33.24 31.81 8.63 32.11 41.57 54.00 -12.43 | Horizontal
7266.00 21.91 36.28 11.69 31.94 37.94 54.00 -16.06 | Horizontal
9688.00 21.51 38.13 14.21 31.52 42.33 54.00 -11.67 | Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(HT40) ‘ Test channel: ‘ Middle
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line o o
(MH2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)
4874.00 38.64 31.85 8.66 32.12 47.03 74.00 -26.97 Vertical
7311.00 33.97 36.37 11.71 31.91 50.14 74.00 -23.86 Vertical
9748.00 33.30 38.27 14.25 31.56 54.26 74.00 -19.74 Vertical
12185.00 * 74.00 Vertical
14622.00 * 74.00 Vertical
17059.00 * 74.00 Vertical
4874.00 39.15 31.85 8.66 32.12 47.54 74.00 -26.46 | Horizontal
7311.00 32.79 36.37 11.71 31.91 48.96 74.00 -25.04 | Horizontal
9748.00 33.12 38.27 14.25 31.56 54.08 74.00 -19.92 | Horizontal
12185.00 * 74.00 Horizontal
14622.00 * 74.00 Horizontal
17059.00 * 74.00 Horizontal
Average value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\(jIHz) y Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4874.00 29.83 31.85 8.66 32.12 38.22 54.00 -15.78 Vertical
7311.00 22.62 36.37 11.71 31.91 38.79 54.00 -15.21 Vertical
9748.00 22.43 38.27 14.25 31.56 43.39 54.00 -10.61 Vertical
12185.00 * 54.00 Vertical
14622.00 * Vertical
17059.00 * 54.00 Vertical
4874.00 29.65 31.85 8.66 32.12 38.04 54.00 -15.96 | Horizontal
7311.00 21.98 36.37 11.71 31.91 38.15 54.00 -15.85 | Horizontal
9748.00 23.46 38.27 14.25 31.56 44.42 54.00 -9.58 Horizontal
12185.00 * 54.00 Horizontal
14622.00 * 54.00 Horizontal
17059.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. ¥ means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(HT40) ‘ Test channel: ‘ Highest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4904.00 43.67 31.88 8.68 32.13 52.10 74.00 -21.90 Vertical
7356.00 34.47 36.45 11.75 31.86 50.81 74.00 -23.19 Vertical
9808.00 36.54 38.43 14.29 31.68 57.58 74.00 -16.42 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4904.00 43.04 31.88 8.68 32.13 51.47 74.00 -22.53 | Horizontal
7356.00 33.17 36.45 11.75 31.86 49.51 74.00 -24.49 | Horizontal
9808.00 32.66 38.43 14.29 31.68 53.70 74.00 -20.30 | Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4904.00 35.31 31.88 8.68 32.13 43.74 54.00 -10.26 Vertical
7356.00 24.66 36.45 11.75 31.86 41.00 54.00 -13.00 Vertical
9808.00 25.39 38.43 14.29 31.68 46.43 54.00 -7.57 Vertical
12310.00 * 54.00 Vertical
14772.00 * Vertical
17234.00 * 54.00 Vertical
4904.00 34.18 31.88 8.68 32.13 42.61 54.00 -11.39 | Horizontal
7356.00 23.07 36.45 11.75 31.86 39.41 54.00 -14.59 | Horizontal
9808.00 22.05 38.43 14.29 31.68 43.09 54.00 -10.91 | Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:

1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 " means this data is the too weak instrument of signal is unable to test.
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ANT1:
| Test mode: | 802.11b | Test channel: | Lowest
Peak value:
Read Antenna Cable Preamp oo Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (@Buv/m) | (dBuv/m) Limit | polarization
(dBuv) (dB/m) (dB) (dB) (dB)
4824.00 38.75 31.79 8.62 32.1 47.06 74.00 -26.94 Vertical
7236.00 33.02 36.19 11.68 31.97 48.92 74.00 -25.08 Vertical
9648.00 32.30 38.07 14.16 31.56 52.97 74.00 -21.03 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 37.89 31.79 8.62 32.1 46.20 74.00 -27.80 | Horizontal
7236.00 33.41 36.19 11.68 31.97 49.31 74.00 -24.69 | Horizontal
9648.00 31.55 38.07 14.16 31.56 52.22 74.00 -21.78 | Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp oo Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)
4824.00 28.08 31.79 8.62 32.1 36.39 54.00 -17.61 Vertical
7236.00 22.12 36.19 11.68 31.97 38.02 54.00 -15.98 Vertical
9648.00 22.63 38.07 14.16 31.56 43.30 54.00 -10.70 Vertical
12060.00 * 54.00 Vertical
14472.00 * Vertical
16884.00 * 54.00 Vertical
4824.00 27.54 31.79 8.62 32.1 35.85 54.00 -18.15 | Horizontal
7236.00 21.49 36.19 11.68 31.97 37.39 54.00 -16.61 | Horizontal
9648.00 21.42 38.07 14.16 31.56 42.09 54.00 -11.91 | Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:

3. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
4. “*' means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11b ‘ Test channel: ‘ Middle
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4874.00 38.41 31.85 8.66 32.12 46.80 74.00 -27.20 Vertical
7311.00 33.71 36.37 11.71 31.91 49.88 74.00 -24.12 Vertical
9748.00 33.01 38.27 14.25 31.56 53.97 74.00 -20.03 Vertical
12185.00 * 74.00 Vertical
14622.00 * 74.00 Vertical
17059.00 * 74.00 Vertical
4874.00 39.05 31.85 8.66 32.12 47.44 74.00 -26.56 | Horizontal
7311.00 31.95 36.37 11.71 31.91 48.12 74.00 -25.88 | Horizontal
9748.00 33.34 38.27 14.25 31.56 54.30 74.00 -19.70 | Horizontal
12185.00 * 74.00 Horizontal
14622.00 * 74.00 Horizontal
17059.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4874.00 28.87 31.85 8.66 32.12 37.26 54.00 -16.74 Vertical
7311.00 21.48 36.37 11.71 31.91 37.65 54.00 -16.35 Vertical
9748.00 22.78 38.27 14.25 31.56 43.74 54.00 -10.26 Vertical
12185.00 * 54.00 Vertical
14622.00 * Vertical
17059.00 * 54.00 Vertical
4874.00 29.23 31.85 8.66 32.12 37.62 54.00 -16.38 | Horizontal
7311.00 21.94 36.37 11.71 31.91 38.11 54.00 -15.89 | Horizontal
9748.00 22.96 38.27 14.25 31.56 43.92 54.00 -10.08 | Horizontal
12185.00 * 54.00 Horizontal
14622.00 * 54.00 Horizontal
17059.00 * 54.00 Horizontal
Remark:

3. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
4. ¥’ means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11b ‘ Test channel: ‘ Highest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4924.00 42.76 31.9 8.7 32.15 51.21 74.00 -22.79 Vertical
7386.00 33.89 36.49 11.76 31.83 50.31 74.00 -23.69 Vertical
9848.00 36.68 38.62 14.31 31.77 57.84 74.00 -16.16 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 41.91 31.9 8.7 32.15 50.36 74.00 -23.64 | Horizontal
7386.00 32.82 36.49 11.76 31.83 49.24 74.00 -24.76 | Horizontal
9848.00 32.96 38.62 14.31 31.77 54.12 74.00 -19.88 | Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4924.00 33.89 31.9 8.7 32.15 42.34 54.00 -11.66 Vertical
7386.00 24.14 36.49 11.76 31.83 40.56 54.00 -13.44 Vertical
9848.00 24.79 38.62 14.31 31.77 45.95 54.00 -8.05 Vertical
12310.00 * 54.00 Vertical
14772.00 * Vertical
17234.00 * 54.00 Vertical
4924.00 32.47 31.9 8.7 32.15 40.92 54.00 -13.08 | Horizontal
7386.00 21.82 36.49 11.76 31.83 38.24 54.00 -15.76 | Horizontal
9848.00 21.67 38.62 14.31 31.77 42.83 54.00 -11.17 | Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:

3. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
4. ¥’ means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11g ‘ Test channel: ‘ lowest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4824.00 42.96 31.79 8.62 32.1 51.27 74.00 -22.73 Vertical
7236.00 33.64 36.19 11.68 31.97 49.54 74.00 -24.46 Vertical
9648.00 36.23 38.07 14.16 31.56 56.90 74.00 -17.10 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 42.01 31.79 8.62 32.1 50.32 74.00 -23.68 | Horizontal
7236.00 33.00 36.19 11.68 31.97 48.90 74.00 -25.10 | Horizontal
9648.00 32.42 38.07 14.16 31.56 53.09 74.00 -20.91 | Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4824.00 34.25 31.79 8.62 32.1 42.56 54.00 -11.44 Vertical
7236.00 24.05 36.19 11.68 31.97 39.95 54.00 -14.05 Vertical
9648.00 24.44 38.07 14.16 31.56 45.11 54.00 -8.89 Vertical
12060.00 * 54.00 Vertical
14472.00 * Vertical
16884.00 * 54.00 Vertica
4824.00 33.07 31.79 8.62 32.1 41.38 54.00 -12.62 | Horizontal
7236.00 21.69 36.19 11.68 31.97 37.59 54.00 -16.41 | Horizontal
9648.00 21.46 38.07 14.16 31.56 42.13 54.00 -11.87 | Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:

3. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
4. ¥’ means this data is the too weak instrument of signal is unable to test.
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3. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
4. ¥’ means this data is the too weak instrument of signal is unable to test.

‘ Test mode: ‘ 802.11g ‘ Test channel: ‘ Middle
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4874.00 42.33 31.85 8.66 32.12 50.72 74.00 -23.28 Vertical
7311.00 34.31 36.37 11.71 31.91 50.48 74.00 -23.52 Vertical
9748.00 36.06 38.27 14.25 31.56 57.02 74.00 -16.98 Vertical
12185.00 * 74.00 Vertical
14622.00 * 74.00 Vertical
17059.00 * 74.00 Vertical
4874.00 42.07 31.85 8.66 32.12 50.46 74.00 -23.54 | Horizontal
7311.00 32.97 36.37 11.71 31.91 49.14 74.00 -24.86 | Horizontal
9748.00 32.64 38.27 14.25 31.56 53.60 74.00 -20.40 | Horizontal
12185.00 * 74.00 Horizontal
14622.00 * 74.00 Horizontal
17059.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4874.00 33.95 31.85 8.66 32.12 42.34 54.00 -11.66 Vertical
7311.00 24.22 36.37 11.71 31.91 40.39 54.00 -13.61 Vertical
9748.00 24.46 38.27 14.25 31.56 45.42 54.00 -8.58 Vertical
12185.00 * 54.00 Vertical
14622.00 * Vertical
17059.00 * 54.00 Vertical
4874.00 33.09 31.85 8.66 32.12 41.48 54.00 -12.52 | Horizontal
7311.00 21.74 36.37 11.71 31.91 37.91 54.00 -16.09 | Horizontal
9748.00 21.92 38.27 14.25 31.56 42.88 54.00 -11.12 | Horizontal
12185.00 * 54.00 Horizontal
14622.00 * 54.00 Horizontal
17059.00 * 54.00 Horizontal
Remark:

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 67 of 76




GTS

Report No.: GTS201803000098F01

3. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
4. ¥’ means this data is the too weak instrument of signal is unable to test.

‘ Test mode: ‘ 802.11g ‘ Test channel: ‘ Highest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4924.00 42.48 31.9 8.7 32.15 50.93 74.00 -23.07 Vertical
7386.00 34.36 36.49 11.76 31.83 50.78 74.00 -23.22 Vertical
9848.00 36.26 38.62 14.31 31.77 57.42 74.00 -16.58 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 42.26 31.9 8.7 32.15 50.71 74.00 -23.29 | Horizontal
7386.00 33.12 36.49 11.76 31.83 49.54 74.00 -24.46 | Horizontal
9848.00 33.06 38.62 14.31 31.77 54.22 74.00 -19.78 | Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4924.00 33.99 31.9 8.7 32.15 42.44 54.00 -11.56 Vertical
7386.00 23.68 36.49 11.76 31.83 40.10 54.00 -13.90 Vertical
9848.00 24.71 38.62 14.31 31.77 45.87 54.00 -8.13 Vertical
12310.00 * 54.00 Vertical
14772.00 * Vertical
17234.00 * 54.00 Vertical
4924.00 32.48 31.9 8.7 32.15 40.93 54.00 -13.07 | Horizontal
7386.00 22.10 36.49 11.76 31.83 38.52 54.00 -15.48 | Horizontal
9848.00 21.71 38.62 14.31 31.77 42.87 54.00 -11.13 | Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:
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‘ Test mode: ‘ 802.11n(HT20) ‘ Test channel: ‘ Lowest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4824.00 42.82 31.79 8.62 32.1 51.13 74.00 -22.87 Vertical
7236.00 34.19 36.19 11.68 31.97 50.09 74.00 -23.91 Vertical
9648.00 36.41 38.07 14.16 31.56 57.08 74.00 -16.92 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 42.64 31.79 8.62 32.1 50.95 74.00 -23.05 | Horizontal
7236.00 32.68 36.19 11.68 31.97 48.58 74.00 -25.42 | Horizontal
9648.00 33.04 38.07 14.16 31.56 53.71 74.00 -20.29 | Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4824.00 33.63 31.79 8.62 32.1 41.94 54.00 -12.06 Vertical
7236.00 23.56 36.19 11.68 31.97 39.46 54.00 -14.54 Vertical
9648.00 24.69 38.07 14.16 31.56 45.36 54.00 -8.64 Vertical
12060.00 * 54.00 Vertical
14472.00 * Vertical
16884.00 * 54.00 Vertical
4824.00 33.08 31.79 8.62 32.1 41.39 54.00 -12.61 | Horizontal
7236.00 22.27 36.19 11.68 31.97 38.17 54.00 -15.83 | Horizontal
9648.00 21.42 38.07 14.16 31.56 42.09 54.00 -11.91 | Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(HT20) ‘ Test channel: ‘ Middle
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4874.00 42.89 31.85 8.66 32.12 51.28 74.00 -22.72 Vertical
7311.00 34.19 36.37 11.71 31.91 50.36 74.00 -23.64 Vertical
9748.00 36.46 38.27 14.25 31.56 57.42 74.00 -16.58 Vertical
12185.00 * 74.00 Vertical
14622.00 * 74.00 Vertical
17059.00 * 74.00 Vertical
4874.00 41.93 31.85 8.66 32.12 50.32 74.00 -23.68 | Horizontal
7311.00 32.42 36.37 11.71 31.91 48.59 74.00 -25.41 | Horizontal
9748.00 32.32 38.27 14.25 31.56 53.28 74.00 -20.72 | Horizontal
12185.00 * 74.00 Horizontal
14622.00 * 74.00 Horizontal
17059.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4874.00 33.72 31.85 8.66 32.12 42.11 54.00 -11.89 Vertical
7311.00 23.68 36.37 11.71 31.91 39.85 54.00 -14.15 Vertical
9748.00 24.68 38.27 14.25 31.56 45.64 54.00 -8.36 Vertical
12185.00 * 54.00 Vertical
14622.00 * Vertical
17059.00 * 54.00 Vertical
4874.00 33.18 31.85 8.66 32.12 41.57 54.00 -12.43 | Horizontal
7311.00 21.68 36.37 11.71 31.91 37.85 54.00 -16.15 | Horizontal
9748.00 21.77 38.27 14.25 31.56 42.73 54.00 -11.27 | Horizontal
12185.00 * 54.00 Horizontal
14622.00 * 54.00 Horizontal
17059.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. "“*", means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(HT20) ‘ Test channel: ‘ Highest
Peak value:
Read Antenna Cable Preamp N Over
Frequency Level Limit Line o o
(MH2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4924.00 42.71 31.9 8.7 32.15 51.16 74.00 -22.84 Vertical
7386.00 34.20 36.49 11.76 31.83 50.62 74.00 -23.38 Vertical
9848.00 36.31 38.62 14.31 31.77 57.47 74.00 -16.53 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 42.69 31.9 8.7 32.15 51.14 74.00 -22.86 | Horizontal
7386.00 33.01 36.49 11.76 31.83 49.43 74.00 -24.57 | Horizontal
9848.00 32.83 38.62 14.31 31.77 53.99 74.00 -20.01 | Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line o o
(MH2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4924.00 33.93 31.9 8.7 32.15 42.38 54.00 -11.62 Vertical
7386.00 23.75 36.49 11.76 31.83 40.17 54.00 -13.83 Vertical
9848.00 25.01 38.62 14.31 31.77 46.17 54.00 -7.83 Vertical
12310.00 * 54.00 Vertical
14772.00 * Vertical
17234.00 * 54.00 Vertical
4924.00 32.86 31.9 8.7 32.15 41.31 54.00 -12.69 | Horizontal
7386.00 21.79 36.49 11.76 31.83 38.21 54.00 -15.79 | Horizontal
9848.00 21.48 38.62 14.31 31.77 42.64 54.00 -11.36 | Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:

1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(HT40) ‘ Test channel: ‘ Lowest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4844.00 42.64 31.81 8.63 32.11 50.97 74.00 -23.03 Vertical
7266.00 34.18 36.28 11.69 31.94 50.21 74.00 -23.79 Vertical
9688.00 36.56 38.13 14.21 31.52 57.38 74.00 -16.62 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4844.00 42.50 31.81 8.63 32.11 50.83 74.00 -23.17 | Horizontal
7266.00 32.94 36.28 11.69 31.94 48.97 74.00 -25.03 | Horizontal
9688.00 32.59 38.13 14.21 31.52 53.41 74.00 -20.59 | Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp oo Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4844.00 34.01 31.81 8.63 32.11 42.34 54.00 -11.66 Vertical
7266.00 23.65 36.28 11.69 31.94 39.68 54.00 -14.32 Vertical
9688.00 24.87 38.13 14.21 31.52 45.69 54.00 -8.31 Vertical
12060.00 * 54.00 Vertical
14472.00 * Vertical
16884.00 * 54.00 Vertical
4844.00 32.68 31.81 8.63 32.11 41.01 54.00 -12.99 | Horizontal
7266.00 21.78 36.28 11.69 31.94 37.81 54.00 -16.19 | Horizontal
9688.00 22.04 38.13 14.21 31.52 42.86 54.00 -11.14 | Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(HT40) ‘ Test channel: ‘ Middle
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line o o
(MH2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)
4874.00 38.30 31.85 8.66 32.12 46.69 74.00 -27.31 Vertical
7311.00 34.23 36.37 11.71 31.91 50.40 74.00 -23.60 Vertical
9748.00 33.32 38.27 14.25 31.56 54.28 74.00 -19.72 Vertical
12185.00 * 74.00 Vertical
14622.00 * 74.00 Vertical
17059.00 * 74.00 Vertical
4874.00 38.77 31.85 8.66 32.12 47.16 74.00 -26.84 | Horizontal
7311.00 33.09 36.37 11.71 31.91 49.26 74.00 -24.74 | Horizontal
9748.00 33.51 38.27 14.25 31.56 54.47 74.00 -19.53 | Horizontal
12185.00 * 74.00 Horizontal
14622.00 * 74.00 Horizontal
17059.00 * 74.00 Horizontal
Average value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\(jIHz) y Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4874.00 29.44 31.85 8.66 32.12 37.83 54.00 -16.17 Vertical
7311.00 23.01 36.37 11.71 31.91 39.18 54.00 -14.82 Vertical
9748.00 22.10 38.27 14.25 31.56 43.06 54.00 -10.94 Vertical
12185.00 * 54.00 Vertical
14622.00 * Vertical
17059.00 * 54.00 Vertical
4874.00 29.62 31.85 8.66 32.12 38.01 54.00 -15.99 | Horizontal
7311.00 22.26 36.37 11.71 31.91 38.43 54.00 -15.57 | Horizontal
9748.00 23.72 38.27 14.25 31.56 44.68 54.00 -9.32 Horizontal
12185.00 * 54.00 Horizontal
14622.00 * 54.00 Horizontal
17059.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. ¥ means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(HT40) ‘ Test channel: ‘ Highest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4904.00 38.30 31.88 8.68 32.13 46.73 74.00 -27.27 Vertical
7356.00 33.98 36.45 11.75 31.86 50.32 74.00 -23.68 Vertical
9808.00 33.32 38.43 14.29 31.68 54.36 74.00 -19.64 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4904.00 38.83 31.88 8.68 32.13 47.26 74.00 -26.74 | Horizontal
7356.00 32.60 36.45 11.75 31.86 48.94 74.00 -25.06 | Horizontal
9808.00 32.73 38.43 14.29 31.68 53.77 74.00 -20.23 | Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4904.00 29.77 31.88 8.68 32.13 38.20 54.00 -15.80 Vertical
7356.00 22.36 36.45 11.75 31.86 38.70 54.00 -15.30 Vertical
9808.00 22.41 38.43 14.29 31.68 43.45 54.00 -10.55 Vertical
12310.00 * 54.00 Vertical
14772.00 * Vertical
17234.00 * 54.00 Vertical
4904.00 29.95 31.88 8.68 32.13 38.38 54.00 -15.62 | Horizontal
7356.00 21.85 36.45 11.75 31.86 38.19 54.00 -15.81 | Horizontal
9808.00 23.32 38.43 14.29 31.68 44.36 54.00 -9.64 Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:

1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 " means this data is the too weak instrument of signal is unable to test.
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8 Test Setup Photo

Please refer to separated files for Test Setup Photos of the EUT.
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9 EUT Constructional Details

Please refer to separated files for External Photos & Internal Photos of the EUT.
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